For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 1 of 75

Z54L

18 HP Cooling Equipment

-~
S v,
....l.llll .lllll
.,
-,

A_jwg-----,..,,,.,,,,,

e

R

-, o - I-_ / ll!.J III!IIIII
‘hmwv Amumur -l o ™
o N
_ e 3 ™ o © A e &
. |
o
L |
- X, ®
) SR e QDY ss T E
\? -} i & ® L 2 4 @ ®)
0 \\ , M\.uu
oy ERER 7 \_\ N & o 8 y i  w
Vo Dw.—...LIIl / / n ! w
S V. / \ 2 S
0 H.I -..._v_ m_‘“......ummm\ mm_ ,/ | _ Nu
\ N d = I 5 LA
- ’ w\ ‘_” N \ VY mha A 0 . W
AY\ ,, \7 )\ wmﬂﬁ,, /, 7 Ry ,","ﬂ-,, o ™
| P ) — - \_ d
4 7\ ,WWA N AN WY/ 72\ L5 s\ | °© 3
Q7 X0\ N\ b 7m ) A 58 a8
/”L An,__ . \ \ \“wv ‘\Wv _”_v./,””,ﬂ.A mm_ _““n““\,.,y L h,q,,.m,”/,..--\ \ | m E— um
™ \ 1Y [ — = -
/,””_"” : m__,: NS/ \\ “\,WYN‘, N\ __;\W_..-h?m.w” N\ A.,.n_ __ m a0
/ ””h S \““ Y/ \\ _,%V VeI NlY /,,.\“‘_,. o Wy _ \
\\\ \ / ..m“ \“\ v TN n- DAY S @ s\ Lapp
\ :n, N D I \ nw 5 S \ ©
AN Y= G N / \ B
A w.- ,_n__\v / r-..”anH < N N\ _ _u‘ ‘“w“ @ / // i-..._.v Jg_‘ / o o \ o
. R,.-- A‘nm,_, \ \ //.n "__ / m“\ - / / \ / \\ _ww \ T ,/ <t
N - , \ -
1IN \V o \ _ \
e Yy Q B § 0 \y \ N\
\ \‘ o @ 6p @) 0 ---...--..u, \ | _ om- { 1&
\ " | Gy ¢ r---...-v. o~ o W
, = M o= o
Wozp - \ "
_\r!..i....i.;_. " - I~ o _mw

-

w -

-

(5]



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54L

18 HP Cooling Equipment

Page 2 of 75

Ref#  Part Number Qty S/P/F  Description
1 KM-130B0614 3 Flanged Bolt
2 KM-92037-2001 1 Clamp
3  KM-39062-2054 1 Cooling Hose
4  KM-49085-2052 1 Pressure Cap Ass'y
5 KM-14037-2108 1 Screen
6 KM-92160-2039 2 Damper
7  KM-11050-2069-9H 1 Bracket
8 KM-130B0816 8 S  Flanged Bolt
9 KM-92144-2346 4 Spring
10 KM-11046-2010-9H 1 Bracket
11  KM-92027-271 4 Collar
12 KM-92160-2001 4 Damper
13  KM-92093-2085 1 Seal
14  KM-39061-2058 1 Radiator Ass'y
15 KM-92037-2211 2 Clamp
16 KM-130B0620 16 S  Flanged Bolt
17  KM-92143-2014 4 Collar
18 KM-14073-2067 1 Duct
19 KM-59041-2063 1 Cooling Fan
20 KM-11047-2058-9H 1 Bracket
21  KM-11050-2068-9H 1 Bracket
22  KM-92037-2210 4 Clamp
23 KM-92022-2247 2 Washer
24  KM-92022-1557 4 Washer
25 KM-92143-2013 4 Collar
26 KM-92160-2002 4 Damper
27  KM-92150-2231 2 Bolt
28 KM-14073-2068 1 Duct
29 KM-39062-2055 1 Cooling Hose
30 KM-14024-2114 1 Cover
31 KM-59051-2113 1 Spur Gear
32 KM-92200-2044 1 Washer
33 KM-11060-2289 1 S Pump Case Gasket
34 KM-11046-2008 1 Bracket
35 KM-11060-2084 1 Thermostat Cover Gasket
36 KM-49054-2053 1 S  Thermostat
37 KM-39062-2052 1 Cooling Hose
38 KM-49044-2058 1 S  Water Pump
39 KM-59336-2052 1 Pump Case
40 KM-92049-2111 1 Oll Seal
41  KM-13107-2097 1 Impeller Shaft
42  KM-92042-014 1 Pin
43  KM-551A0314 1 Dowel Pin
44  KM-670B1507 1 O Ring
45  KM-49063-2056 1 S  Mechanical Seal
46  KM-59256-2057 1 /P Impeller
47 KM-11060-2288 1 S Pump Cover Gasket
48 KM-16142-2069 1 /P Pump Cover
49  KM-130G0675 1 S  Flanged Bolt
50 KM-130G0645 3 S  Flanged Bolt
51 KM-11012-1084 1 Cap
52 KM-11009-1145 1 Gasket
53

KM-43078-203p \p\/\\ . My Mower BeFtsicom



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54L

18 HP Cooling Equipment

Page 3 of 75

Ref#  Part Number Qty S/P/F  Description
54  KM-92037-2065 2 /P Clamp
55 KM-39062-2051 1 Cooling Hose
56  KM-130H0665 1 Flanged Bolt
57 KM-130G0870 1 Flanged Bolt

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 4 of 75

Z54L

/
© \\ ~ | "
<« )~
) e (9 s ,,m.. \
/ / ahs ____? )
/ | Aﬂ m- ”n.w..__““m-., —---e AR 1
i \ 8\ eNIT “, 7 | &
& ‘Mm_ 4 ,, ‘n h L -----=,.h‘------¢wmﬁ | Q
B “‘“. g MN, N4\ o O
\\ v / nnmmmm_ - \_ J - S
ol «  f o u. -.1 N £
- \ - \ = w
/ vwv,.g_ , S
m..w _r__.. /mf Nu
. :.. ,;(_ " )
\7 v A\ ' /. W
ff \ _E_‘ \1 o @)
O A\ A n / g £
,w,k AN ) =
n: O T / P
\/ | m :_,...------w---u._m_, 7/ 0 ) /
© (O & N“._ __uﬂ _.,‘w“ R / A\
o © r~ @ ,,, /

T}

l ﬁl\!V

18 HP Cylinder/Crankcase

" \\\..
./uwn\\_
A [+ 3 R \ \
peld
AI\
J — a .u.\.. .

A

\
)
—\

.n.mmm ~

i
|l||....ll1nu U

)

e



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54L

18 HP Cylinder/Crankcase

Page 5 of 75

Ref#  Part Number Qty S/P/F  Description
1 KM-130B0816 4 S  Flanged Bolt
2 KM-14024-2109 1 Cover
3 KM-11060-2074 1 Gasket
4  KM-11022-2056 2 Rocker Case
5 KM-11060-2332 2 S  Gasket-Rocker Case
6 KM-92009-2308 2 Screw
7  KM-13183-2120 2 Plate
8 KM-16126-2146 2 Valve
9 KM-92049-2110 1 S Oil Seal
10 KM-11008-2066 1 S  Head-Comp-Cylinder
11 KM-11004-2098 2 Gasket-Head
12 KM-92043-1037 6 Pin
13 KM-92004-2141 4 Stud
14  KM-92141-2110 1 Plane Bearing
15 KM-59071-2079 1 Joint
16  KM-49120-6070 1 Crankcase-Comp
17  KM-92170-2002 2 Clamp
18 KM-92143-2010 8 Collar
19 KM-92190-2145 1 Tube
20 KM-92049-2097 1 Oll Seal
21 KM-11060-2284 1 S  Gasket Crankcase Cover
22  KM-130G0865 10 Flanged Bolt
23 KM-92043-1037 6 Pin
24  KM-49015-6100 1 Cover Crankcase
25 KM-11008-6005 1 S Head Comp Cylinder
26 KM-92143-2010 8 Collar
27 KM-130B0625 8 Flanged Bolt
28 KM-130G0845 8 Flanged Bolt
29  KM-92049-2112 1 /P Oil Seal

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 6 of 75

Z54L

%
7
X/
4
/i 1 “
TR -LR\_ A: .‘.\“.\\N& L Nﬂu
W v A
~ 7 [\
/)
0BT
Acwx \“W_
q v/
(° i
STV \z
nﬂm_w
/ ,,,‘ W .\u M“ ..mJ.
B
> | Aw_ _mﬁ \ j /,_.“
o _f r \‘m
, . '.\
IR 22
Mn m m /. andETH
fr \ J

\
€Yoy e

-

0

18 HP Electric Equipment

-..-\

w_ o

Iy

=

, m!
O ™\
! ﬁm \
A \ -
‘L-NN A =
\ // \M /
A 7\
\ //
mmw / . i...llllM./-
\ £ S 5
g .
u
\
wm“,...,._

s P

Wi
,.n CunBguAN _.auw

£

ynww_ﬁu“ﬂ, Q

A ‘-...

e (Co

.

T4
1]

Www.mymowerparts. com

N
- r.., oy
Ve a@o ()
I"m...“v — W . -
/P
!
A AH.,
N \
S )
b
S J———
M=1) . 0
Vi o~
r
- mmwv \ o
o _-----,.._,mwmw \\ A_h mruwm
/ P
o /
N O
PINMU\ o _m %




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54L

18 HP Electric Equipment

Page 7 of 75

Ref#  Part Number Qty S/P/F  Description
1 KM-11009-2766 1 Gasket
2 KM-92015-2167 1 Nut
3  KM-92022-2245 1 Washer
4  KM-92072-1195 1 Band
5 KM-92072-2003 4 Band
6 KM-21193-2148 1 Flywheel Ass'y
7 KM-26030-2243 1 S Harness
8 KM-92009-2273 1 Screw
9 KM-59031-2122 1 Charging Caoil
10 KM-214B0510 1 Screw Pan
11  KM-92037-2208 1 Clamp
12 KM-225B0414 1 Pan Screw
13  KM-59026-2054 1 Pulsing Coil
14  KM-21066-2070 1 Regulator Voltage
15 KM-21119-2120 1 S Igniter
16 KM-130G0625 2 Flanged Bolt
17 KM-130B0520 4 Flanged Bolt
18 KM-130B0614 4 Flanged Bolt
19 KM-26030-2242 1 Harness
20 KM-21130-2060 2 Spark Plug Cap
21  KM-92070-2060 2 S  Spark Plug
22 KM-21121-2083 2 Ignition Coill
24  KM-11009-2766 1 Gasket
25 KM-27010-2182 1 Switch
27 KM-241B0406 1 Pan Screw
28 KM-27010-2170 1 S  Switch

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 8 of 75

Z54L

(8] Ly

_, )"
MMII!..I.\ MhAlmu
:_5"._"

-

18 HP Lubrication/Equipment

_ v_ﬁ u =5

(Vg ,Il\.l......lJn Zﬂm /ﬂ.

< -----...w/, _
S
/
({o) \R-{.....\l.. ﬁ..,/
P v .
AN
LD \ 4
) {5 mmu“_ i
<
™~ N
m_., . - cn
f n/v, A,,t #
_ — & WoN
60 G DRI
\ v._‘.....‘ /n“ mu“ \
fm.v..\)/ ; ™ [(s]
N e, -
l MY ©
o0 ﬁ _.r-

,n“ ' R

k[l -

‘ \

<t -----...m v,”.,.”u -
o A N
, 1/.....|\v //
X NN
| (\ .H”/ SO
QG o / ., /
e (4 Y] i ....\lllllv. ;a/ ,””!rl\v //
S P . /

| ZR

l \' J
,,,,

L =

| 7 .Hﬂnm/ \\\\...Mm““‘ \ ._/ o
\\\...l\\\ /

‘/A /v///wv _.r_— \ r - ‘// g u\ /// h-U-

\, Kk\ N / S

i v =

mm“

") m uuu U

-
ie

VWVW.mymOWérpar

\

-

E_ g




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54L

18 HP Lubrication/Equipment

Page 9 of 75

Ref#  Part Number Qty S/P/F  Description
1 KM-59051-2114 1 Spur Gear
2 KM-52005-2126 1 Gauge
3 KM-14024-2113 1 Oil Pump Cover
4  KM-130B0614 5 Flanged Bolt
5 KM-11009-2346 1 Oil Gauge Gasket
6 KM-59231-2067 1 Filler
7  KM-92042-014 2 Pin
8 KM-13107-2099 1 Oil Pump Shaft
9 KM-16154-2053 1 Rotor-Pump In
10 KM-92144-2053 1 S  Spring
11  KM-600A1300 1 Steel Ball
12 KM-16154-2054 1 Rotor-Pump Out
13 KM-130G0612 3 S  Flanged Bolt
14  KM-11050-2067-9H 1 Bracket
15 KM-11050-2066-9H 1 Bracket
16 KM-670B2011 1 O-Ring
17 KM-130B0614 5 Flanged Bolt
18 KM-41077-2068 1 Adapter
19 KM-13183-2121 1 Plate
20 KM-670D2022 1 O-Ring
21  KM-49065-2058 1 Oll Filter
22  KM-59231-2087 1 Filler
23  KM-92005-2059 1 S  Fitting
24  KM-11060-2083 1 Filler Gasket
25 KM-130G0625 2 Flanged Bolt
26  KM-49065-2071 1 S  Oil Filter
27  KM-92055-2086 1 O-Ring

WWW.mymowerparts.com



Page 10 of 75

\)/
o ------xlln v
\
\
‘I\\IIJ:III \“‘J -IIIIJJ
/ \ |
ey oy
\ \ )
m VII /fl N NN/ \
T IU“-nllk JJI // // \m o
~ = Y Y /
/\/ 4 \v i \ \ \
NS~
o™

\*.... __

\

@y A .: %) - A‘ I
\ ol L) | /
| wwwwy _lgxnw\ ’,#1 =,- S J r””” '””mmmwvw”mmHun“w

P

<t

(8]

© s N a_ )

) €D -

S

- ™

fs.com

WWW. myrrowerpar

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54L

18 HP Piston/Crankshaft




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54L

18 HP Piston/Crankshaft

Page 11 of 75

Ref#  Part Number Qty S/P/F  Description

1 KM-92036-021 4 Snap Ring

2 KM-13008-6016 2 Set Piston Ring
KM-13025-6001 1 Set Piston Ring 0.25
KM-13025-6002 1 Set Piston Ring 0.50

3  KM-13002-1013 2 Piston Pin

4  KM-13001-2123 2 Engine Piston
KM-13029-2090 1 Engine Piston 0.25
KM-13029-2091 1 Engine Piston 0.50

5 KM-49119-2130 1 Crankshaft Ass'y

6 KM-13251-6022 2 S  Connecting Rod Assy
KM-13251-6026 1 Connecting Rod Assy

7  KM-92002-2053 4 Bolt

8 KM-551A0408 1 Dowel Pin

9 KM-59051-2112 1 Spur Gear

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 12 of 75

Z54L

18 HP Valve/Camshaft

o —(Q

_Avm,,-u,u W)
o__ )/ /T s
/i
\ \ / \ < o ®
E.\ 1_ —
PR O ) A u“.i o \\lu“,
P ,,,Q 2 e (oo @ ;_m_; 0I®
@ .------...h, wnM_\ nn”M D) B N\ _\\ — et ,..-\.
w,. m& XX m,..u nm _wm “nmm ,““.MV @ (© ap a—v ' ?
( mw _D, niuu.i-; .....I..Mv M~ ) An ‘ ' .2_ T

/Ifk

<t

YN

i et

L‘

/
/
\
- /
7 /
\
“Mm 1 — Amm,w" ——,
/)
/N
S/ N
.mw, / 4
/
V_.-----IZ -

muw.
o —

-

w

oo <t

\.Illﬂ

_

_“..

-

re=

Pg
ra

™~

_u. _

d

-

aw ©

J.

b4
e

(G «

s’

w)))
v Jalll

(]

L[,

(a1}

AP e

;e

© WWW.mymowerparts.com




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54L

18 HP Valve/Camshaft

Page 13 of 75

Ref#  Part Number Qty S/P/F  Description

1 KM-92015-1137 4 Nut
2  KM-92009-1109 4 Screw
3  KM-480J1200 4 CirClip
4  KM-12020-2059 2 Rocker Shatft
5 KM-12011-2056 8 Collet
6 KM-12009-2067 4 Retainer Valve Spring
7  KM-49078-2071 4 /P Engine Valve Spring
8 KM-39108-2057 4 Retainer Spring
9 KM-92049-2109 4 Oil Seal

10 KM-12004-2106 2 S Intake Valve

11  KM-12016-2056 4 Rocker Arm

12 KM-13116-2057 4 Push Rod

13 KM-12032-2064 4 Tappet

14  KM-12005-2094 2 Exhaust Valve

15 KU-49118-2063 1 Camshaft-Comp

WWW.mymowerparts.com



Page 14 of 75

— k/ nm_“" // ,//// A
— L N ™
© i!i.\\ /ﬂuw\v (o] ;ﬂr Huw% // \_
& (/| ﬁmw D) /
2 ,,.H\
I.v\ I
/%
/W
A \ \ 9
O\ // / 1

\
O A\\...wmmumm. NM uau&mwﬁm /lﬁm.

\\m|zvmx M

&
\ ) —
/] &\ Q
&/ a\ O
3 &
X / 4 / © - / Ax_ A m
nmm\ /Avammmrl \\ N .nnnuxmvNAwww \. m r_ m}/
\ .Y A - uﬁ\ \A/”H\ﬁ“ » O
/ \,x HHHWW_ " \ / \\ W e ”, ~ (& S - mu
Yy RN (P e\ =
~/ ¥ AW W | w R AN o
o WV ,A 0 \ « e \\ D> & m
Gl o Al B S,
AL ) A 9, =
Ny w :
, W

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

54" Deck Assembly

Z54L

s
- [ aibs
7@ it g
o d N/ a
AY / VAN
S 8 ,/,..ﬁ_..hnm--:\N WJ - ﬂ‘ﬁm T
~~ e s 7 TS
S~ 7 I . i “~
~=¥ _NAS ,%ﬁ N/ 2y e g |l
o A (5 mw. / ”,-T--af , B
R i/ QY wi\< Ja——— |
< ;mw \ »\ ,/ \V \w\m/@A / |
I~/ L s/ 3
A, /= T
/ / @_\ S o / wuuu u \m”, \.
w\ A\ mmﬁ //// ™ \ / /uuw
Q 78 ~/ Ao A \
(] A ~ MM. RS rl\vvwl\ N mm.
Sy \“\--.. .

&/



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54L

54" Deck Assembly

Page 15 of 75

Ref#  Part Number Qty S/P/F  Description
1 603-0144 1 Bar, 54" Front
2 603-0149 1 S  Guard, Finger Code 0498
3 603-0325 1 Housing Ass'y, 54" Mower Deck Code 0498
777-1426 1 S Label, Danger, Top Rt. of Deck
777-9192B 1 S  Label, Deck Safety, Top Lt. of Deck
4  603-0350 1 Bracket, Rear Hanger RH Code 0498
5 603-0351 1 Bracket, Rear Hanger LH Code 0498
6 634-3159 2 /P Wheel Ass'y, 5" Deck [Includes Ref. Nos. 38 &
41 (Qty. 2)]
7  703-2091A 1 /P Bracket, Front Roller Code 0498
8 703-2093 1 Baffle, Rear Inner
9 703-2392 1 S  Bracket, Chute Mtg.
10 703-2410 2 Bracket, Deck Wheel Code 0498
11  703-2430 1 Bracket, Front Deck - RH Code 0498
12 703-2767 1 Bracket, Front Deck - LH Code 0498
13  703-2791 1 Plate, Idler Support
14  703-2816 1 Cover, Belt - RH Code 0498
15 703-2817 1 Cover, Belt LH Code 0498
777-5607 1 Label, Belt Install. - Under Cover
16 703-2929 2 S  Link, Deck Support Code 0498
17  703-2988 1 S  Plate, Support
18 710-0944 2 /P Screw, Hex Cap, 3/8-16 x 4.25 GR5
19  710-3001 4 /P Screw, Hex Cap, 3/8-16 x .88 GR5
20 710-3034 4 /P Bolt, Carriage, 3/8-16 x 1.25 GR5
21  710-3168 3 /P Bolt, Carriage, 3/8-16 x 1.0 GR5
22  710-3178 19 /P Bolt, Carriage, 3/8-16 x .75 GR5
23  711-1103 1 Pin, Roller
24  711-3314 1 S Pin,Roller, 1/2 x 7.31
25 711-3318 1 /P Hinge Pin
26  712-0431 33 S  Nut, Hex Flange Lock, 3/8-16
27  712-3004A 1 /P Nut, Hex Flange Lock, 5/16-18
28  714-0115 4 S Pin, Cotter 1/8 x 1.0
29  715-3003 2 /P Pin, Spirol Spring, 3/16 x 3/4
30 720-0241 2 S  Knob, Wingnut, 5/16-18
31  731-3005 7 /P Roller, Front & Rear
32 731-3131 1 S  Deflector, Plastic Chute
777-1584 1 S  Label, Danger Cut Finger
33  732-0395 1 S  Spring, Extension
34  732-0802 2 Spring, Compression
35 732-3070 1 S  Spring, Torsion
36 736-0160 4 S  Washer, Flat, .536 x .93 x .05
37 736-0231 1 S  Washer, Flat, .344 x 1.125 x .12
38  737-0280 2 S  Grease Fitting
39 738-0296 1 S  Bolt, Shoulder, .437 x .268:5/16-18
40  738-0380 1 S  Bolt, Shoulder, .50 x .267:3/8-16
41  741-0487A 4 S  Bearing, Flange
42  747-3013 2 /P Pin, Mower Support
43  T747-3297A 1 /P Rod, Deck Support
44  747-3306 1 Rod, Idler Spring Mtg
45  750-3119 2 /P Spacer, .406 x 1.0 x .38
46  750-3193 2 /P Spacer, Wheel

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 16 of 75

Z54L

ao
<¥
\
Mo
8293 BT 5 — ° QY 5 S i \ ® 7
5 \ | i \ /
5\, 7\ K \‘ / \ / , /_ N L] /
<t ¥ . T N\ SN L e
- 0 prag £ | D 3 - ._ N
YR % &W@ gl e 0)0e 0% @ o ; w x.,_kg\ 00
W h / N
_wﬁu
R \,...\
/ / / \ / / N
-\ N ¢
_&\i\ % | _‘Q = wv MT ........... v/ AM, u/
72\ o \ / /A
<t / b A [ K,\ X \ QN o
5 <t \ \\ , / Pvuwm gwrv \ .\ , / o Lo -
/%/ \ / \ o N \ m/ / ,M A ) \WV_\\ \\ \\
_ //7 / \ \ 2 o NB g ,A/ \\ X I 4 \A,,\“\ \\ /
R \\ A x A\ ™ /7 ‘ \
N, \\ o \ \ V\ / l,:r : . & = ~ Jf § o
! AN ‘\\ ,\ =N / N Ve m \\ /r__\ M ...... h\_ y / \\_ s ( \
/// \ X \ ~ /. N Va //\ \v V A \
Y | oY N7 ey
N - Aﬂ/\ y 4 Zm :lu.v _y h 1 / b,.,\ ; mzys % /W.nW\ i;nnnmwnnnu £ \“\ \\K
= AN k( ) [ [ A ) / )2 V. o
e o @__ w u WIS W @ nm_ ) 7 oo \o \\ @. T
S \\w%/ v /f \\ 2 3. 5 @ \3 ] NN ( \/ j !
, ﬂMﬂ/ ~ \* 54 i WA \
m i N e g /,_m‘ m-lmi VULHT-“”AWH o [\
’ ”Wﬂ/ N @ ™ N \.ﬂ/ uMw \ \ I~ el \““ A\ \
m / \\ | /””“W/ /// /H/. \Aw /j / \ \ N +m , HHHHH..HMMMV & /,nu. ,n,,,_ )]
E Y \ =D
2 ° MW gy w )
2 ,,.mmmmeymf - i © \A\ \“\
S oy AW =
2 ) Q= === M:L b, L fo \ @_ I m——
: AU ey v Y
~ | f | — 7 \ /Y \ /
=} [/ \ (r \ \\
D Wi/ ) Y \ /
o _\\\ / & g v v
M_.u _sr o \\ T8 2

o™

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54L

54" Deck Drive and Spindle Assembly

Page 17 of 75

Ref#  Part Number Qty S/P/F  Description
1 603-0043A 3 S  Spindle Ass'y, Complete
2 603-0326 2 Bracket, Belt Cover Support Code 0498
3 603-0362 1 S  Pulley Ass'y, 5" Idler [Includes Ref. No. 47 &
49 Thru 53]
4  603-0406 1 Pulley Ass'y, 5" Idler [Includes Ref. No. 46 &
49 Thru 53]
5 603-0407 1 Pulley Ass'y, 5" Idler [Includes Ref. No. 46 &
49 Thru 53]
6 603-0469 1 S Arm Ass'y, Idler [Includes Ref. No. 39 (Qty. 2)]
7  619-3022 3 Spindle Housing
8 703-2178 1 S  Cover Plate, RH Side
9 703-2179A 2 S  Cover Plate,
10 703-2184 3 /P Cup, Spindle Top
11  703-2185 3 S  Cup, Spindle Bottom
12 703-2849 1 S Channel
13  710-0615A 1 /P Screw, Hex Cap, 3/8-16 x 5.0 GR5
14  710-0693 1 /P Screw, Hex Cap, 3/8-16 x 4.5 GR5
15 710-0902 1 Screw, Hex Cap, 3/8-24 x 3.75
16  710-3005 9 /P Screw, Hex Cap, 3/8-16 x 1.25 GR5
17  710-3168 4 /P Bolt, Carriage, 3/8-16 x 1.0 GR5
18 710-3178 6 /P Bolt, Carriage, 3/8-16 x .75 GR5
19 710-3252 3 Bolt, Hex Head, 3/4-16 x 6.0
20 711-3342 3 /P Shaft, Spindle
21  712-0262 1 /P Nut, Hex Center Lock Jam 3/8-24
22  712-0431 21 S  Nut, Hex Flange Lock, 3/8-16
23  712-3019 1 S Nut, Hex, 7/16-14
24  712-3054 1 /P Nut, Hex Top Lock, 3/8-24
25 712-3078 3 /P Nut, Hex Flange, 3/4-16
26  721-0385 6 S Oil Seal
27  732-0262 1 S  Spring, Extension
28  736-0171 1 S  Washer, Lock, 7/16
29  736-0227 2 S  Washer, Flat, 3/8 x 1.5 x .134
30 736-0258 5 /P Washer, Flat, .385 x 1.0 x .135
31 736-0316 1 S  Washer, Flat
32 736-3014 3 /P Washer, Flat, .78 x 2.0 x .105
33  736-3015 1 S  Washer, Flat, .469 x .675 x .105
34  737-0280 4 S  Fitting, Grease
35 738-3108 1 /P Shoulder Bolt
36  741-3050 6 S  Cup, Bearing
37 741-3051 6 S Bearing, Cone
38  741-3052 3 S  Spacer, Bearing
39 741-3063 2 Bearing, Sleeve
40  759-3820 3 /P Mower Blade
41  750-3073 3 /P Spacer, Bearing Cup
42  750-3187 6 S Ring, Seal
43  750-3211 2 Spacer, .410 x 1.0 x .80
44 754-3083 1 S V-Belt, B Section 161.0 Lg
45  756-3082 3 Pulley, Spindle
46  750-3175 1 Spacer, Front Deck Idler Pulley
47  750-3176 1 Spacer, Idler Arm Pulley
48  750-3177 1 Spacer, Rear Deck Idler Pulley
1 7032907 \WWW.MEMOWES e Ese6@m



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54L Page 18 of 75
54" Deck Drive and Spindle Assembly

Ref#  Part Number Qty S/P/F  Description
50 710-0751 9 /P Screw, Hex Cap, 1/4-20 x .62 GR5
51 712-0324 9 /P Nut, Hex Insert Lock, 1/4-20
52  741-0600 6 S Bearing, Ball
53  756-3085 3 Pulley, Flat Idler

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 19 of 75

=P

- _r_ﬂu_

WWW.mymowerparts.com

/
/

' ‘____“n.‘_._ —% u_“w.......‘u__.. o)
Y

54" Mulching ki

Z54L



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54L
54" Mulching kit

Page 20 of 75

Ref#  Part Number Qty S/P/F  Description
1 603-0396 1 S Baffle Ass'y, 54" Mulching
2 603-0438 1 /P Bracket Ass'y, Rubber Flap/Mtg RH
3 603-0441 1 /P Bracket Ass'y, Rubber Flap/Mtg LH
4  710-0751 2 /P Screw, Hex Cap, 1/4-20 x .62 GR5
5 710-3022 2 /P Screw, Hex Cap, 3/8-16 x 2.75 GR5
6  710-0347 1 /P Screw, Hex Cap, 3/8-16 x 1.75
7  710-3168 4 /P Bolt, Carriage, 3/8-16 x 1.0 GR5
8  712-3027 2 S  Nut, Hex Flange Lock, 1/4-20
9 736-3052 4 /P Washer, Flat, .406 X 1.0 X .105

10 742-3030 3 S Blade, Mulching, 18.5 Lg

WWW.mymowerparts.com



Page 21 of 75

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Air Filter/Muffler

Z54L

— o=

A A
w_m..\_\.A m”uwt )
o

L)

com

h Y
il |
—

N

Y

hY

(=)}

T rd
7
o
e’

e
—
o

P N

F A

Ay 4

F Ay 4

AN 4

4

I ¥

ryi

rd

I

4

i

[

I

i

1 A

A Y 4

N e

g
a tSl

/
\_H 0 _mmnw--...----““\ 7
-~ - -.ll.....-. e
m\\ A opmn m.- \ \\ I-....lll.r...-lt...ll ........I.:.-.:.-...-....l.V \\ \ W
<t :f!,......i: /
.,..f....m“__ (@)
y =
M ( 3
A////...
e o o NN
\‘ / -A/v .. //,, ./1!..”,.
~ ) )
o0 AN N
ML __/ \ W\ \“““\-,Mﬂﬂ/ \
, \ /A _r ““\ / @
== W9 | /)] /] |
= 'y /
/ Yy /) )
\\ \ \ \ \ \\
PN \ / ] \\
i e Vi
9 /, AR 74
\ L \ \\ / // \“\
\ [/ \ \ Nt S
// , \\ , \\ J \ e



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54L

Air Filter/Muffler

Page 22 of 75

Ref#  Part Number Qty S/P/F  Description
1 KM-11011-2193 1 Air Filter Case
2 KM-11013-2114 1 Air Filter Element
3 KM-11013-2115 1 S  Air Filter Element
4  KM-11029-2001 1 S  Air Filter Element Ass'y
5 KM-11060-2079 2 Muffler Gasket
6 KM-49070-2435-9Y 1 Muffler Comp.
7  KM-92022-1545 1 Washer
8 KM-92150-2004 1 Bolt

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 23 of 75

Z54L

Battery, Electrical Components and Switches

\.Haﬁw V

-

Jmmmwm

) e __ - m

(AW

“n S

\ \aw \ w \\
= 3 \
&/, & / ’ / w -
N \ uinv\ /! r,\\\ n
SN ) 7 ) Y. s
7 \ -1 \ e V@
[ o \“m \ \\,/ A v
T ’\ \
\/ oﬂ\ ‘Uﬁn DHU. “N@m / M/ nu.,
4 g - ~
‘A vww / A_,mmw N A. \ \,\\ g q o N
e xS A L7 |
T a s YA \ .
I\ /U.IAM‘ y N
\ ,,” . 8. < - ~ mm mwxmwm “ u mw»u -0
\ // = S T} It \\ 4

w o @mm w“

/ —

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54L Page 24 of 75
Battery, Electrical Components and Switches

Ref#  Part Number Qty S/P/F  Description
1 629-3033 1 Wire Harness, Main
2 629-3034 1 Wire Harness, Engine Includes Ref. Nos. 19,
24,26 & 31
3  759-3476A 2 S  Key, Ignition (Set of 2)
4  703-2809 1 S  Bracket, Indicator Bulb Mtg.
5 703-2836 1 Bracket, Headlight Mtg. Code 0498
6 703-3149 1 S  Strip, Battery Retainer
7 710-0134 6 /P Bolt, Carriage, 1/4-20 x .62
8  710-0425 2 /P Screw, Machine, #10-24 x 5/8
9 710-0723 2 /P Screw, Hex Cap, 3.8-16 x 1.25
10  710-3015 2 /P Screw, Hex Cap, 1/4-20 x .75 GR5
11  710-3143 2 /P Screw, Pan Hd Cutting, #10-24
12 712-0161 4 /P Nut, Hex Insert Lock, #10-24
13 712-0271 2 /P Nut, Hex Sems, 1/4-20
14  712-0397 2 S Nut, Nylon Wing, 1/4-20
15 712-0431 2 S  Nut, Hex Flange Lock, 3/8-16
16 712-3027 6 S  Nut, Hex Flange Lock, 1/4-20
17  723-0455 1 Foam Protector, Indicator Light
18  725-0157 3 /P Cable Tie
19  725-0340 1 Cover, Battery Terminal - Black
20  725-0453E 1 S  Battery
21  725-1346 1 S Nut, Ignition Switch, 5/8-32
22 725-1347 1 /P Cap, Ignition Switch
23  725-1365 2 S  Bulb, Indicator
24 725-1656 1 Fuse, Mini, 20Amp
25 725-1718 1 S Relay
26  725-3007A 1 /P Cover, Battery Terminal - Red
27  925-1717 1 /P Switch, Ignition
28  725-3164A 3 S  Switch, Plunger Safety
29  725-3229 1 Hourmeter/Tachometer
30 725-3233 1 S  Switch, PTO
31 725-3237 1 Cover, Terminal - Red
32  725-3250 1 S  Headlight Assembly
759-3864 1 S  Bulb, Headlight - Only
33  725-3251 1 S  Sensor, Voltage
34  725-3253 1 S  Switch, Seat
35 726-0349 2 S Retainer, Ratchet
36 731-3184 1 Bezel, Headlight
37  731-3233 1 Tray, Battery
38 732-0816 1 Spring, Switch Mounting
39  736-0607 1 /P Washer, External Lock, 5/16
40 747-3271 1 Rod, Harness Mtg.
41 747-3347 2 Rod, Battery Retainer
42  750-0539 2 S  Spacer, .315x .50 x .52
43  783-0462 1 /P Bracket, PTO Switch Retainer

WWW.mymowerparts.com



Page 25 of 75

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Body Cover Panels

Z54L

h Qw
(&%l 47
/ AN
1 \
_,‘\mu A
IEZ7
Y 5
A&h\w P
ud —r \\
a y
—_
.y
VAN &3
\““““WMHHUW;/N// A -
NG
T 4 S J .
0 (LG
i by
) ) )
. WM\\ 7
2 W

A e . e M o
G S
S w W SN = " Y
) Y/( ““ ~ \....\....\ L, L=
m mM S/ Wm« - £
P R
m V\ )= \\\M\\\\ \
o .4-

e \;m m

SN

(=]

WWW.mymowerparts.com




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54L

Body Cover Panels

Page 26 of 75

Ref#  Part Number Qty S/P/F  Description
1 603-0347 1 Handle Ass'y, Latch
2 603-0467 1 S  Bracket, Latch
3 603-0578 4 Plate Ass'y, Body Mounting
4  631-3005 2 Handle, Control
5 703-2648 1 Bracket, Bellow Retainer
6  703-2928 2 Hinge, Body
7  703-3078 1 S  Plate, Latch Mounting
8 710-0376 8 /P Screw, Hex Cap, 5/16-18 x 1.0 GR5
9 710-0425 2 /P Screw, Pan Hd, #10-24 x .625
10 710-0451 2 /P Bolt, Carriage, 5/16-18 x .75
11  710-0642 4 /P Screw, Hex Wash. Hd. Tap 1/4-20 x .75
12 710-0946 4 /P Screw, Truss Machine 1/4-20 x .625 GR2
13 711-1092 1 Rod, Latch Mounting
14  712-0185 4 Nut, U-Type Speed, 1/4-20
15  712-3004A 2 /P Nut, Hex Flange Lock, 5/16-18 GR5
16  714-0127 2 /P Pin, Cotter, 1/16 x .75
17  726-0106 1 S PushCap, 1/4
18 726-0289 2 Plug, Button
19 726-3047 4 S  Push Nut
20 728-0117 1 Rivet, Pop, .125 Dia
21  731-3128A 1 /P Lens, Headlight
22  731-3185 1 Bellow, Control
23  731-3186 1 Body, Front Floor Includes Ref. No. 32 & 33
24  731-3187 1 Body, Rear Engine Compartment
25 731-3188 1 Console
26  731-3192 1 Cover, Seat Base
27  731-3195 1 Cover, LH Control Panel
28  731-3196 1 S Cover, RH Control Panel
29  731-3189 1 Cover, Engine
30 732-0848 1 Spring, Torsion
31 732-0830 1 S  Clip, Spring
32  735-0259 1 Pad, Floor LH
33  735-0260 1 Pad, Floor RH
34  736-0275 3 S  Washer, Flat
35 736-3039 2 S  Washer, Flat, .406 x 1.5 x .110
36 738-0140 3 S  Bolt, Shoulder
37  738-3163A 2 /P Bolt, Shoulder, .75 x .245:3/8-16
38  747-3303 1 Rod, Prop Support
39 603-0643 1 Clip Spring Bracket Assembly
40  712-3027 1 S  Hex Nut Lock Flange 1/4-20
41  749-3081 1 Cruise Control Tube
42  720-0241 2 S  Wing Nut 5/16-18
43  736-0242 2 /P Bell Wash .340 ID
44  738-0754 2 Shoulder Screw .437 Dia .54
45  703-3288 1 S  Control Tube Mount Bracket
46  710-0276 2 /P Carriage Screw 5/16-18
47  712-3004A 2 /P Nut, Hex Flange Lock, 5/16-18 GR5

WWW.mymowerparts.com



Page 27 of 75

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54L
Carburetor

S
THT
10 .!..a..rmnw SO w

)

Vs
m“, _ \\ 77
| \ \‘\..I g
\ e,,

o —
\ \\ Y \

H!l. \\\ /. _n
)

,?n w

\

P
i’ G
/ P

\_“
Nt

7%

\\..A

A ,j,,. .

\\

{
(o

Illllll. o

v,
\
\
A,, —8
.,a
A
g /

')

o8

\\

N—

g \_\ ’
v.m \““\..1_ 1“ ‘]W’ﬂ(m
e OB O T &
A w 7 ; 7 \ o |
o Ve o [+
_nw“uuuuu“ﬂ.l_mv —— / ¥ "
/
/ . , \
\ s \“ /
\ \ , .n‘\\ I //
. == | A g N
W
&
2
| . N
M m_.mmm o .m“_ & o /
Nyt S m- l \\4..
7 [ \wnw.u 3w () L ww“ 7 ‘ ,xm o — R
| % vu\ 1 m-u(_ CERD e a o :
| | - an 1 v\ A\
] \ Jw flh\
Ly \ 4/
) s (3] \ /
© e / v,, \ \
i ‘\ \ \ | —— v!n
7 \\ . ’ .v A ‘AA. -
| / LI W >
| / —
/ o (4

3 —p

““v. /

/
\

[ 4]

mymowaerparts.com




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54L Page 28 of 75
Carburetor
Ref#  Part Number Qty S/P/F  Description
1 KM-11009-2024 1 Gasket
2 KM-11009-2036 1 Gasket
3 KM-11060-2076 2 Intake Pipe Gasket
4  KM-11060-2077 1 Gasket
5 KM-11060-2078 1 Gasket
6 KM-15003-2505 1 Carburetor Ass'y
7  KM-16014-2075 1 Pilot Air Screw
8 KM-16020-2005 1 Float Chamber
9 KM-16025-2131 1 Throttle Valve #130
10 KM-16030-2076 1 Float Valve
11 KM-16031-2065 1 Float
12 KM-16035-2055 1 Air Jet #1
13 KM-16035-2061 1 Air Jet #1.2
14  KM-16041-2170 1 Carb. Shaft Throttle
?15 KM-16041-2235 1 Carb. Shaft
16 KM-16060-2127 1 Intake Pipe
17 KM-16126-2147 1 Choke Valve
18 KM-39076-2053 1 Limiter
19 KM-49121-2100 1 Main Nozzle #18A
20 KM-49121-2101 1 Main Nozzle #18A
21  KM-49123-2015 1 Main Jet Holder
22  KM-59076-2053 1 Intake Manifold
23 KM-92002-2010 1 Bolt
24  KM-92009-2015 1 Screw
25  KM-92009-2080 2 Screw
?26  KM-92009-2081 2 Screw
27  KM-92015-1193 2 Nut
28  KM-92022-2373 2 Washer, 6.2 x 15 x 1.2
?29  KM-92027-2003 1 Collar
?230 KM-92027-2004 1 Collar
31 KM-92043-2006 1 Pin
32 KM-92063-2305 1 Main Jet #112.5
33  KM-92064-2110 1 Pilot Jet #38.8
34 KM-92081-2009 3 Spring
35 KM-92093-2002 1 Seal
36 KM-92143-2011 2 Collar
37 KM-92191-2018 1 Tube
38 KM-130B0620 4 S  Flanged Bolt
39 KM-130B0645 4 Flanged Bolt
40 KM-172G0695 2 Stud Bolt
41 KM-214B0414 1 Pan Screw
42  KM-670B3036 1 O-Ring

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 29 of 75

Z54L

ST N

(L.H. Shown)

ission

Complete Transm

A
/n./f
V

m ,,m-s--u,w

|.....r..|u||||

Wﬂﬁmnummﬂul& w

N u”Til . 7
/ﬂ, =\ 7
IIIIIII i’}
\WNE SHP S ,,

~ e /, —
V ,A/ g A T

B NI
M#H\MM\ lllllllllllllllll __3¥D ,\mmﬂ/vmn Z]
Loy N7

7 7 Qo
< 4T

. JF
N / .(V A\
wwww%w m\ n\\ \\H“Xmmww
N ,(@_ S
Mﬂﬂ- m L= Mmmw |«A<\“mmmiuv\\
,J\d,w”ﬂ L luwm\mw el
/lMMHIrf\l\ /W..”H\ dw

S /unu\

- "~

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54L Page 30 of 75
Complete Transmission (L.H. Shown)

Ref#  Part Number Qty S/P/F  Description
1 618-3110A 2 S  Drive Ass'y, Complete Final
2  712-3004A 8 /P Nut, Hex Flange Lock, 5/16-18 GR5
3 715-0120 2 S  Pin, Spirol, 3/16 x 1.0 HD
4  717-3396 2 S  Gear, Spur, 14T
5 717-3402 2 S  Transmission, Hydro: BDR
6  718-3053 2 Lever, Park Brake
7  721-0343 2 O-Ring, 2.0 Dia.
8 727-3125 2 S  Nut, Cap, 3/8

WWW.mymowerparts.com



Page 31 of 75

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Drive Controls and Support Tower

Z54L

o
& .,..::!I..._Np E

o wym.

n..“, e
\ ¥
. \ ‘ \mw‘ // . \\ , \ /N
mw‘ mmﬂdw{ /// o \\ \\ (=] .///Jva ,A“xwdmm \ "muw \\\ MMW \VM_M b
w2t - A3 -~ ©
/mu!, w0 \\ mwwd\)nmf A " \\ \\ mamm

ANM
0 v./u mvm
\mﬂ.],_ n.nv p

1_
N

Y

" L ‘ ILII
M KN \\..u“\ \A/(_l.-dl)
~ "

)VA\ \\ ¢ u. nu./

T

4!
[AY]
<

WWW.mymowerparts.com

\IIUJHJ

m,g M .,

W ......... mym =)
m
/w‘ mm‘vmnmfm



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54L

Drive Controls and Support Tower

Page 32 of 75

Ref#  Part Number Qty S/P/F  Description
1 603-0340 1 S  Bellcrank Ass'y, Upper LH Includes Ref. No.
33(2)
2 603-0341 1 S  Bellcrank Ass'y, Upper RH Includes Ref. No.
33(2)
3 603-0342 1 S  Bellcrank Ass'y, Lower LH Includes Ref. No.
33(2)
4  603-0343 1 S  Bellcrank Ass'y, Lower RH Includes Ref. No.
33(2)
5 603-0364 1 S  Support Ass'y, Tower Code 0498
6 603-0410 1 Rod Ass'y, Control RH
7 603-0411 1 Rod Ass'y, Control LH
8 710-0216 1 /P Screw, Hex Cap 3/8-16 x 3/4 GR5
9  710-3005 7 /P Screw, Hex Cap 3/8-16 x 1.25 GR5
10 710-3178 6 /P Bolt, Carriage, 3/8-16 x .75
11 711-1111 2 Shaft, Control
12 711-1124 2 Pin, .374 Dia. x 2.88 Lg.
13 712-0312 2 S Nut, Hex Jam LH Thrd, 3/8-24
14  712-0365 4 Nut, Hex Center Lock, M8 GR8.8
15 712-0431 12 S  Nut, Hex Flange Lock, 3/8-16
16 712-0453 4 Nut, Retainer, 1/4-20
17  712-0711 4 /P Nut, Hex Jam, 3/8-24
18  712-3001 2 S Nut, Hex Jam, 3/8-24
19  712-3004A 4 /P Nut, Hex Flange Lock, 5/16-18 GR5
20 714-0104 2 S Pin, Internal Cotter
21  723-0420 6 S Rod End, Spherical RH, 3/8-24
22  723-0421 2 S Rod End, Spherical LH, 3/8-24
23  727-3113 2 Cylinder, Damper
24  732-3084 2 Spring, Compression
25 736-0169 2 S  Washer, Lock, 3/8
26 736-0539 4 Washer, Thrust, .625 x 1.12 x .06
27  736-3004 6 S  Washer, Flat, .406 x .875 x .105
28  737-0280 1 S  Fitting, Grease
29  737-3072 1 Fitting, Grease w/Tube
30 737-3073 1 Adapter, 90° 1/4-20 Thrd.
31 738-0296 2 S  Bolt, Shoulder, .437 Dia. x .268
32 738-3153 2 Bolt, Shoulder
33  741-3063 8 Bearing, Sleeve, .628 x .75 x .625
34 747-3281 1 Rod, Control, LH 31-5/8 Lg.
35  747-3282 1 Rod, Control, RH 35-3/8 Lg.
36  736-3004 6 S  Washer, Flat, .406 x .875 x .105
736-0300 14 S  Flat Washer .406 ID x .87 x .06

WWW.mymowerparts.com



Page 33 of 75

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Drive Wheel

Z54L

i i

— 7\ u

"_\ ._.

-
-,
o, e
T, —

ﬁh AYE] HJ

",

I

S ,mm“_ﬂm-h
* m--,__m el YH u_
‘__f 2/ A

T

JWI ] \

- .u... w " m = / ﬁ

SR G5
.-.-. H I l.l .-

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54L Page 34 of 75
Drive Wheel
Ref#  Part Number Qty S/P/F  Description
1 634-3030 2 S Rim Assembly, 8.0 x 6.19 Code 0499
2  734-0255 2 S  Valve, Tubeless Air
3 734-3160 2 S Tire,20.0x9.0x8.0

WWW.mymowerparts.com



Page 35 of 75

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Engine Mounting, Muffler, Controls and PTO Clutch 4-19-98 & Before

Z54L

—

\\\MH‘M,MM,D oo |

"
\

)

/ \\\\Hnnnwuunuuu / / ,

N - O
M N & ™

\\ , .

7 A
Ty q ~ca=d

/ m..u//h .JMMJMJ Wmdﬂ

B\ = Y e am
AR Sre e
/ .//r A ' Vr \X, / \\
[ st _ K 5 §ea
L R T m 3 ” N 2 w
ITs) \\\\mwvx m...JM /// K14 / mmmmww //
R~ /my \“\ KN“V/ s VM e\
<L // \ & m Uyl ” f—e ! /J 1
n N /y / \ _[_dh@ -, | - — =% d 5 1y ¥
©. Wm \ / 4 , v_ v , . N n _ \
~37 L4 B ,M 7/ &l °< 7 | Wt [
o ¢ y ﬁi-x%m\__\\ A f—— 41 w-[.uww, \ \\ \
/7NN . ' ! -
2N 2 A h \/// ( S
[ 1 ,” N © o @
& A SEN ) 8E g
, \\ d nuuf/. \a\ \ \ ©@ _MW mw" MM__
, / ! x ”H\ L ® / /
\ e, — _ ///
/ V)T~ ‘7 B N [ , _\-L/,,
/ N ot \\ﬁ/ ” ,//wjmwvn ///N A{ww ~.0
\ SN ,
o 2 // ) \ N =~ R //Vwmm ..m.
(] -4 h / / «
| \H \ \v N/ 2?, (A
AR, -
\_\ .wr..A.\ /N mZ. \\Mm\hmu \ /
\ \ \ [
0 [o)] _mu /

™ o™

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54L

Page 36 of 75

Engine Mounting, Muffler, Controls and PTO Clutch 4-19-98 & Before

Ref#  Part Number Qty S/P/F  Description
1 603-0317 1 S  Retainer, PTO Clutch Assembly
2 710-1007 2 /P Screw, Hex Wash Hd Tapp 3/8-16 x 1.5
3  710-1007 2 /P Screw, Hex Wash Hd Tapp 3/8-16 x 1.5 Mfg.
Date 1F307G9 and before
710-1008 2 Screw, Hex Wash Hd Tapp 3/8-16 x 1.88 Mfg.
Date 1G017G9 and after
4  710-3008 1 /P Screw, Hex Cap 5/16-18 x .75 GR5
5 710-3009 2 /P Screw, Phil. Pan Hd, 10-24 x .75
6 710-3157 1 S  Screw, Hex Cap 7/16-20 x 3.25 GR5
7 712-0161 2 /P Nut, Hex Lock, #10-24
8 712-3004A 3 /P Nut, Hex Flange Lock, 5/16-18
9 714-0128 1 /P Key, Square, 1/4x 1.0
10 717-3389 1 S  Clutch Assembly, PTO
11  723-0454 1 Seal Ring, Foam Gasket
12 725-0157 1 /P Cable Tie
13 725-1711 2 Clip, Retainer
14  726-0205 4 /P Clamp, Hose
15  726-3008 2 /P Clip, Cable
16  736-0171 1 S  Washer, Lock, 7/16
17  736-0250 1 /P Washer, Flat, 1.0 x 1.75 x .10
18  736-0258 2 /P Washer, Flat .385 x 1.0 x .135 Mfg. Date
1G017G9 and after
19 736-3010 2 /P Washer, Flat .407 x .812 x .135 Hdn Mfg.
Date 1G017G9 and after
20 746-3066 1 Cable, Choke Control
21  746-3070 1 Cable, Throttle Control
22  747-3362 2 Rod, Rear Belt Retainer Mfg. Date 1G017G9
and after
23  749-3048 1 Fuel Line
24  749-3071A 1 Tube, Muffler Exhaust
25  750-3106 1 Spacer, PTO Clutch
26  751-0535-5 2 S  Fuel Line Hose 5" Length
27  751-3140 1 S  Drain, Oll
28  751-3141-13 1 S  Extension Hose, Oil Drain 13" Lg.
29 751-3142 1 Cap, Oil Drain
30 751-3147 1 Clamp, Muffler Exhaust Tube
31  756-3060 1 Pulley, Transmission Drive
32 720-0302 2 Knob
33  KH-25-086-40 4 Screw, Sems Dirill, #8-18 x 9/16
34  KH-24-281-06 1 Duct, Heat Shield
35 KH-24-041-02 2 S  Gasket, Exhaust
36 KH-24-068-08 1 Muffler
37 KH-24-072-08 2 Stud, Thread Rolling
38 KH-M-0829033 4 S  Stud, Exhaust Manifold M8 x 1.25 x 20
39 KH-M-0841080 4 S Nut, Muffler Mounting, M8 x 1.25
40 KH-M-0641060 2 S  Nut, Hex Flange, M6 x 1.0
41  759-3694 1 S  Field Assembly
42  759-3697 1 Kit. Spring and Nut
43  759-3739 1 S  Armature/Rotor Assembly

WWW.mymowerparts.com



Page 37 of 75

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Engine Mounting, Muffler, Controls and PTO Clutch 4-20-98 & After

Z54L

ol
1N \

\
~ e /H /
I ‘ W
7 O A N /. | - e -
e D ) @)
2 ® oo \mm ...... \_ o ; vvﬁ 41 v o
\ \ y 4
\ A /r Q ,_
A =\ g
o, _— \\.Huym,\ S \ N"\ o /M,,
T / Aauwmvﬁw \MW%,Q \ mm ' mm" / / ,, \1 \\
AETSER - T R e s - /
- 5 ' “\ / " d -...-I-uu I\ ~ & S /
7 W /, “\\ A& T /V,f ’ o
\ \ /.,nb / m\ H“.UA\, N..«\n\ / 2 mxy _\/ ¢ \A y -
A / %nu ' / ..‘mld. & m..ix ||VNEWV‘ MT.H.AH_ - .///.\\
\ i/ \mmw Jo AN = '@\
/ _@\vxlﬁn“ © . .M AN ~ A
I " Hw pas—— U Q._ Tmu\ L .@?u
\| \ o .) VW& “\ ,.r. vvmmm\ \ _
\ I . .mmY ..... A © L\ / \x \\ /
o o q_. , IR a\, &2
Lo <t
8 8 8 R
A WLy
“w. _n.u//// e / / \\lv./f/
m ) N & /7 m,f\nm !/,@// .m_ //N
N N // v &
, = wo (|
Tﬁrnwﬂ,ua v / A / %“-} )w
/ &/
\ /i
fo/ £ \ j
S g & S/
/
P o

3]

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54L

Page 38 of 75

Engine Mounting, Muffler, Controls and PTO Clutch 4-20-98 & After

Ref#  Part Number Qty S/P/F  Description

1 603-0317 1 S  Retainer, PTO Clutch Assembly
2 710-1007 2 /P Screw, Hex Wash Hd Tapp 3/8-16 x 1.5
3  710-3008 1 /P Screw, Hex Cap 5/16-18 x .75 GR5
4  710-3009 2 /P Screw, Phil. Pan Hd, 10-24 x .75
5 710-3157 1 S  Screw, Hex Cap 7/16-20 x 3.25 GR5
6 712-0161 2 /P Nut, Hex Lock, #10-24
7  712-3004A 3 /P Nut, Hex Flange Lock, 5/16-18
8 714-0128 1 /P Key, Square, 1/4x 1.0
9 717-3389 1 S  Clutch Assembly, PTO

10 723-0454 1 Seal Ring, Foam Gasket

11 725-0157 1 /P Cable Tie

12 725-1711 2 Clip, Retainer

13  726-0205 4 /P Clamp, Hose

14  726-3008 2 /P Clip, Cable

15 736-0171 1 S  Washer, Lock, 7/16

16  736-0250 1 /P Washer, Flat, 1.0 x 1.75 x .10

17  746-3066 1 Cable, Choke Control

18 746-3070 1 Cable, Throttle Control

19  749-3048 1 Fuel Line

20 749-3071 1 S  Tube, Muffler Exhaust

21  750-3106 1 Spacer, PTO Clutch

22  751-0535-5 2 S  Fuel Line Hose 5" Length

23  751-3140 1 S  Drain, Oll

24 751-3141-13 1 S Extension Hose, Oil Drain 13" Lg

25  751-3142 1 Cap, Oil Drain

26  751-3147 1 Clamp, Muffler Exhaust Tube

27  756-3060 1 Pulley, Transmission Drive

28  720-0302 2 Knob

29  KH-25-086-40 4 Screw, Sems Dirill, #8-18 x 9/16

30 KH-24-281-06 1 Duct, Heat Shield

31 KH-24-041-02 2 S  Gasket, Exhaust

32 KH-24-068-08 1 Muffler

33  KH-24-072-08 2 Stud, Thread Rolling

34  KH-M-0829033 4 S  Stud, Exhaust Manifold M8 x 1.25 x 20

35 KH-M-0841080 4 S Nut, Muffler Mounting, M8 x 1.25

36 KH-M-0641060 2 S  Nut, Hex Flange, M6 x 1.0

37  759-3694 1 S  Field Assembly

38  759-3697 1 Kit. Spring and Nut

39 759-3739 1 S  Armature/Rotor Assembly

40  736-0258 2 /P Washer, Flat

41  710-1008 2 Screw, Hex Wsh. Hd. Tap.

42 747-3362 2 Rod, Rear Bolt Retainer

43  736-3010 2 /P Washer, Flat

WWW.mymowerparts.com



Page 39 of 75

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Equipment Control

Z54L

A..thmumﬂwvun//
A\\?Il/ i Illlllhunﬂl'r “Iwwu lllwy‘M_Nmm—l _\]‘nq/
[ — ( U_. 1 A,‘,A.. el 4
\G —w VY /S
| Y Lg/
AN
[Ty
w5 ]
r=2 \ l
\
\
N\ N
S \ :
AN\ n
™ \
\ tnag \“ . I/ // +
““\ ‘\ mmnunnu:\aum\ R& \\ // /// H
TN \ - Q.
/ V4 A \ D) o
J LI\ o /N \ S
N | GO ) Ve /S AD \ =
T T ) () N ,
““\ - e ,-.ﬁmmmw“\ / oy \ \ (S c o
A“\“mm” \\\ - \\\ Ammwv - “““u~ ., v m
- N, w - 4
e gy — = _/ 2
)t/ )T O % -
VA A / / c@/ |/, :
/) e ) e ©
i /\ AR
\ \ it v o
\\ \ VA o
! \ — \ _\ \“mm“mm_m__mm /
\\ / gy e
\ / i, ..\\\
\\ /// .ﬂﬂ_ \\ n.l \\ Nlllllq..-.. _nHv
/ \ \
{ e—&
f i -
© B w_D
- muwwu;
aay _ .nuv - \\\
SN

o



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54L

Equipment Control

Page 40 of 75

Ref#  Part Number Qty S/P/F  Description
1 KM-16169-2121 1 Choke Link
2 KM-16171-2057 1 Link
3  KM-39003-2064 1 Pivot Arm
4  KM-39129-2060 1 Governor Spring
5 KM-42036-2051 1 S  Sleeve
6 KM-49103-2108 1 Governor Arm
7 KM-49110-2073 1 Governor Ass'y
8 KM-49113-2153 1 Control Panel Comp
9 KM-92002-2269 1 Bolt
10 KM-92037-2209 1 Clamp
11  KM-92081-2192 2 Spring
12 KM-92143-2200 1 Collar, 6.8 x 10 x 20.5
13 KM-92144-2052 1 Spring
14  KM-92150-2182 1 /P Bolt,5x18
15 KM-92200-2036 1 /P Washer
16  KM-92200-2070 2 Washer
17 KM-180B0616 1 WS Bolt Upset
18 KM-180B0635 1 WS Bolt Upset
19 KM-311B0600 1 S  Hex Nut
20 KM-411B0600 1 Plain Washer

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 41 of 75

Final Drive Assembly

Z54L

Vo
a )
Vs ,
\“\ © /
!
/
;f \\
/lllw
s
ey
s
imxv\
od
KN
E A
M~ / \
N
2l YY"
NS
Ww“\ mmw
P
nw\“ =
) \\
. .
e \ln.”
P
7P
(W7
wmmmmxm
——N \H )y
"
:HHHHMM\ 5 M

IHHmM
“,V.-----L JM

un\/.m o, mwﬁrmmu m\,
N\
v\

L7

/A , M & S o M P

LSCe

QX 5 w

E..

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54L

Final Drive Assembly

Page 42 of 75

Ref#  Part Number Qty S/P/F  Description
618-3110A 2 S  Drive Ass'y, Complete Final
1 611-3012 2 S  Axle Assembly
710-0852 8 /P Stud, Ribbed Neck
2 618-3106 2 S  Carrier Assembly, Output
3 618-3107 2 S  Gear Assembly, 51T Internal & 20T Includes
Ref. No. 23
4 618-3109 2 S  Housing Ass'y, Inner Includes 710-1272A (4)
Rib Neck Stud; 721-0456 (4) O-Ring; and Ref.
Nos. 17 & 21
710-1272A 1 Rib Neck Stud
721-0456 1 O-Ring
5 710-1342 20 Screw, Hex Wash. Hd. 1/4-20 x 1-1/8
6 711-1048 2 Shaft, Brake
7 712-3027 20 S  Nut, Hex Flange Lock, 1/4-20
8  715-0156 2 Pin, Roll, .25 x .75
9 715-0219 4 Pin, Dowel, .250 x 1.50
10  715-3045 2 S  Bushing, Dowel
11  716-3015 2 Ring, Inverted Retaining
12 716-3018 2 Ring, Snap, 1.189 Dia. Shft.
13 717-3395 6 Gear, Spur, 13T
14 717-3397 2 Gear, Ring, 46T
15 719-3114 2 S  Housing, Axle Outer
759-3746 AR Sealant, Ultra Grey, Loctite
16  721-0381 2 S Seal Oll
17  721-0393 2 Seal, Oil
18 727-3124 4 S Fitting, Elbow, 3/8 x 3/8
19 732-0752 2 Spring, Brake Shoe
20 736-0351 AR S  Washer, Shim, .76 x 1.5 x .030
736-0492 AR S  Washer, Shim, .76 x 1.5 x .010
736-0493 AR S  Washer, Shim, .76 x 1.5 x .020
21  741-0665 2 /P Bearing, Needle
22 741-3033A 2 S Bearing, Ball
23  741-3080 2 Bearing, Needle
24  761-3049 4 Brake Shoe

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 43 of 75

Z54L

Frame and Attachments

[+0]
N

a m\ ||||| 7
[N g

- / ﬁ\ﬁ O

ﬁv.;uagw|uavlunk. e w

P~ — - g== ..\hM

WW\ - 45

uv@.u. " éll —{p -+ -
.,

L

IIIIl

/garuu

\\;Anzm

©_
,;;gvulA
ﬂ/,

- /o
!.,.ir: wﬂ |v ...\ho\ \

y \\VA..- / “\\ \. _ et r )
N/ e\\ / y “ aﬂc \lm nvw N

B0 /8
= » N WW--V,__\H-.,, ph—e
N Y { _\.\ .v._wf v/
rA“\‘\ / ,” VA d
\ o ﬂ

N— .L_ ul \/_ ,,, Al
/ \ \ IA/ IW// /,, \ \
._ IIIIIII v..iT y

ﬁﬁqiié ht
-“\

F / Mﬂa. N NN
||||| 9\““m r10, ,///// W
ny
h

abse A T Y AN

I..l..ﬂ A\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54L

Frame and Attachments

Page 44 of 75

Ref#  Part Number Qty S/P/F  Description

1 603-0258A 1 Frame Code 0498
2 603-0424 1 S  Panel, Control LH Code 0498
3  603-0425 1 Panel, Control RH Code 0498
4  703-2783 1 S  Bracket, Fuel Tank Mounting Code 0498
5 710-0376 1 /P Screw, Hex Cap 5/16-18 x 1.0 GR5
6 710-0642 8 /P Screw, Hex Wash. Hd. Tapp 1/4-20 x .625
7  710-0859 2 /P Screw, Hex Cap 3/8-16 x 2.5 GR5
8 710-1174 2 /P Screw, Curved Hd. Carriage 5/16-18 x 2.0
9 710-0216 4 /P Screw, Hex Cap 3/8-16 x 3/4 GR5

10 710-3144 4 /P Screw, Hex Cap 3/8-16 x 2.0 GR5

11  710-3180 1 /P Screw, Hex Cap 5/16-16 x 1.75 GR5

12 712-0251 2 Nut Retainer 3/8-16

13 712-0431 10 S  Nut, Hex Flange Lock, 3/8-16

14  712-0453 8 Nut, Retainer, 1/4-20

15  712-0455 4 Nut, Retainer, 3/8-16

16  712-3004A 5 /P Nut, Hex flange Lock, 5/16-18 GR5

17  719-3130 1 Weight, Frame Counter

18  723-3042 1 /P Snap Bushing

19 728-0117 1 Rivet, Pop, .125

20 732-0830 1 S  Clip, Spring

21  736-0451 2 S  Washer, Saddle

22  736-3004 8 S  Washer, Flat, .406 x .875 x .105

23  749-3061 1 Bumper, Lower Tube Code 0498

24  749-3062 1 Bumper, Upper Tube Code 0498

25  749-3064 1 Tube, Engine Compart. Support Code 0498

26  750-3200 1 Spacer

27 603-0620 1 Bumper, Front Code 0498

28  726-0298 2 End Cap

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 45 of 75

Z54L

Front Axle and Tire Assembly

4

n‘L o Qf —I.... n,lh _F_nv 1 ..—,J

->—
ypenm A —— —

[/

= FAT
l!lm . e k_m. \, / _— ........!......
--uﬁuuwwumu ’ .....-LV._G_ HI_ v:@i-.ﬁ!.. ‘vi R <= uvul...\ / \\“.
/ \ \ \ \\ S / \\
\ \“\ ..nmu_.ﬂ? .ww y ,,””,
— \\ \“\ \\ ....unmw"uu_ \\ \ N
e // UV. n\\ \\ / / \\\.-1“”“, \\ III
e u_ \ uv‘ ...u“m.. { \\...\\... / .,
/N o ” /
/A Al £
AN \ \\\__‘_bm _\\
...l,... /\ \\ \ \\_ m
00 AS / €
. - / \“Ar [\
‘.— .,ﬁlv / \\
.V ¢y /i
W '/
Jm ) ! \“\ \\ -
A [ A= /
FAN - ™ /
\\ _/ \\
| / /
\mnj Wmv \ / l---.......i,.
4 7o
0L I ol @ O~ / G
\‘ \‘ __/ 4 \ﬂ Iv “\ ~. \mv!_ - A-“r”a v
s : AN .
\ / d---ly,-, / / e/ &/
/ \./ N, /
/] V \“_m“
- . Y
@ WO o - )4

g g

+- o -

o\

ALY

P
e NN
/

\

b,
N N
RN y
",
II“HI.:....I!I\“‘

S ———

&N\
....mwupwy |

" e P

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54L

Front Axle and Tire Assembly

Page 46 of 75

Ref#  Part Number Qty S/P/F  Description
1 603-0363 2 Bracket, Castor Wheel Code 0498
2 603-0382 1 S  Axle Ass'y, Front Includes Ref. Nos 12 (6) &
17 (2) - Code 0498
3  603-0389A 1 Pin Ass'y, Pivot
4  634-3026 2 /P Wheel Ass'y, 9.0 x 3.70-4 Includes Ref No.
13,18,21 & 22
5 710-0506 2 /P Screw, Hex Cap, 1/2-20 x 5.5
6 710-0514 2 /P Screw, Hex Cap, 3/8-16 x 1.0 GR5
7 710-3178 1 /P Bolt, Carriage, 3/8-16 x .75
8 712-0229 1 Push Nut, Retainer, 3/8 ID
9 712-0239 2 S Nut, Hex Center Lock, 1/2-20
10 712-0431 1 S  Nut, Hex Flange Lock, 3/8-16
11 712-3075 1 /P Nut, Hex Lock, 1.0-14
12 731-0374 6 S  Bearing, Flange, 1.0 ID
13 734-3179 2 Tire, Urethane, Only
14  736-0169 2 S  Washer, Lock 3/8
15  736-0227 2 S  Washer, Flat, .39 x1.5x.134
16  736-0274 3 S  Washer, Special Flat
17  737-0280 2 S  Fitting, Grease
18 737-3004 2 /P Fitting, Grease, 90° Tap 1/4-28
19 737-3072 1 Fitting, Grease, 65° w/Extension
20  737-3090 1 S  Adapter, 1/8 NPTF x 1/8 NPTF
21  741-3069 4 Bearing, Flange
22  741-3070 2 S  Bearing, Roller
23  750-0456 4 S  Spacer, .79 1D x.347 Lg
24  750-3197 2 S  Spacer, Wheel

WWW.mymowerparts.com



Page 47 of 75

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Fuel Tank

Z54L

/
v /
/S
v //
\“\\
“ \ ] \_. \\.w &
\
\ & “_.__ // ,,
- \ /B
“ \ \3 ““ \“ // \ \_“\
“\ II”/J .NJARIN
~/ ‘\ \“\ M, ¢
n /Amy_\ ‘\\\ / m
\ ' // \ /V @)
\\..... v / \\'n.ll nIUI
‘ AN\
( / 90]
// / . // “"u\\um e ! dd
\ =
\) g -
/ _w\ Vs D
0
,. \\ M 7 \\ | an
ﬂ . “\\\ c
S/
J \\\ A\ ,A WJ
AM :
AT % W
\\\ \ .\‘ ”I A,,
o™ /mi e
\ Aﬁ
W\ W
,l' ’
\
9 —
........ YN
\,‘_ 4, \-,.T.-- mw
/|

o0 N



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54L Page 48 of 75
Fuel Tank
Ref#  Part Number Qty S/P/F  Description
1 703-2783 1 S  Bracket, Fuel Tank Mounting Code 0498
2 710-0870 4 /P Screw, Hex Cap, 3/8-16 x .62 GR5
3 736-0169 4 S  Washer, Lock, 3/8
4  736-0227 2 S  Washer, Flat, .390 x 3.5 x.10
5 751-3124B 1 S Cap, Fuel
6  751-3143 1 Fuel Tank

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 49 of 75

Fuel-Pump/Fuel-Valve

Z54L

\ll
”

/ / N o :........AA..-....,
STV
V A __WW n..ﬁ ...-1_ v \_H

c“ m,, J fod A

llflll\\

: <

Qe
L ol \‘

] ..1..:...|-_A..iA...i

s 20
£ ™\
\oN
\
e N ,
llllll..”llllll \\ h Vv:l .llrl/
Ny, Il!l.... \ p———, ...l
Illlll.ll.r, . \ 7 I. \ ‘r\yﬁlly o, >+ ] 7
~0 /7, N .‘uﬁ/
\.......IJJ ll..i. o~ / . \|\\\|\... o
) N G
n\|-.L.._ I,. / _ _ l \, \l\\\...\
\.--,ﬂ.l =N Ry
...r.-||.. \\ N H... \A ,' \\/l\\vm \.,....... .i\u
\o (=S T
/ / A lllL -.L -I : .HNNNN‘ MWUv

- |

/
v
o™ ~— ¥' \- y \ \
II.!...IAI.-..J — |\\ 4 ‘\
n.......lln\l\\\ (21}
Lty

i
2
J

i
i
[ o

.com

WWW.mymowerparts



Z54L

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Fuel-Pump/Fuel-Valve

Page 50 of 75

Ref#  Part Number Qty S/P/F  Description
1 KM-11060-2075 2 Fuel Pump Gasket
2 KM-13116-2058 1 Push Rod
3 KM-16073-2116 1 Insulator
4  KM-49019-1055 1 /P Fuel Filter
5 KM-49040-2061 1 S  Fuel Pump
6 KM-92037-2065 1 /P Clamp
7  KM-92037-2081 1 Clamp
8 KM-92170-2043 3 Clamp
9 KM-130B0835 2 Flanged Bolt

10 KM-705A061000 2 Braid Tube

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 51 of 75

Z54L

Graphics

l
_____m___h#
li

<

g

b

l..llll‘\\

DPERATE MOWER UN

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54L Page 52 of 75
Graphics
Ref#  Part Number Qty S/P/F  Description
1 777-1426 1 S Label, Danger - Top of Deck
2 777-1584 1 S  Label, Danger - Top of Deflector Chute
3 777-9192B 1 S Label, Safety - Top of Deck
4  T777-4571 1 S Label, Model - Back of Seat
5  777-4907 1 Label, Safety - Front Steering Console
6  777-5607 1 Label, Information - Under Belt Cover

WWW.mymowerparts.com



Page 53 of 75

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54L

N~
o
- S
Qo ™\ nw. P
. -““ %@.HHHHHU"... mm“
~ ,IV‘N. \m e
02 B2\ o A SR
Q m© o\ N ! x\ \\
- , M,,o IR ...ﬂ / / \ o \.?.%. N
")
DO < < b ..-“ﬂm \4 ,Mﬂ\ :
// : v \ \ ; mv “u_u; &h (\.IH |||||| / \
W RVAS VG /A ;.z.wmmﬂ Se={f ; o s/ /
o w fum“\ _mmﬁ um / ,@w, / /
_muu .|\|vAmU. ‘ \ vll.\. \ \\
P \ \ ,
o’ / /
\\ [{e] \\ \ / / \‘ \\ m
/ /
- / / /
w L/ \\ \\ \\ \\ \\ (&)
/ / / / -
,rn ,m--u\ . / \ /) “\ ._nb
/ / Ay
,wry, / /S S
i) Q. /S @ , / !/
5 \ ' ANV / / \ \\ (@]
Mln. : / / basl VN// / / / \ // Nu
ST MO ® W o o M M/ </ /NN / / /
o) €0 O ..,n,u An_u @w @ (0] JQ .4..\ [ ) — / /H// \\2./ / W
m / 4 _ // W / « ‘\ /o //N./ \\ / \vvn// \\\\ @)
o 7\ Y / NN
R rw Ny - / ld
B et _, 3
A__” /rukx _ an_, wxuxus\ P W_S \m wmnu./ ‘_nw / m....nf... m
o ‘ . # (548 YL N e .
/ . Sacs S, e
= / ¢ ; /% 2 / ,//, r .w\\“w\ ¢ \“ Hmw\
5 / geg 2\ ENA | W N 2 i
T ¥ \ | Q N ARTTH A /
] ( y r % ) / ._ © -|n|...,.R\A Ny
E Ny - oy - . o < 8 gar
@ .u!..ﬁ s (T /A A /' ﬁ( )/ :nunnsnnm._..ov.{\ < 2 rgr :
(7)) N e n_h_llﬁ m—u. :iimxnnm.u\‘ v. D ~ mllll \ ‘~ -
Q FSXA 2 W/ / -G [ < —
= A, J Mo N ! wm 7 ) k\ /
— o SNE, @Y /o |
g VA V¥ /)
5 B8 o \\\\m ”umwwmli._ \A i
..
o Yy PRNE i
= 74
T a il_z\ \mm _nA \ﬁm 1.
c 2P |
> [« ¢ — IHHH”H““”«. “\ “\ . ol
T R 4 FA Y g 58 39



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54L

Page 54 of 75

Hydraulic Drive, Lines and Filter Mfg. 4-20-98 and After

Ref#  Part Number Qty S/P/F  Description
1 738-3108 1 /P Shoulder Bolt, Special
2 603-0639 1 Tank Ass'y, Hydraulic Code 0498
737-3055 11qt S  Oil, Drive System
3 603-0358B 2 S Plate Ass'y, Skid Code 0498
4  603-0362 1 S  Pulley Ass'y, Idler 5.0 in.
5 603-0377A 1 S Arm Ass'y, Idler Includes Ref. No. 54 (2)
6 603-0450 2 S  Support Ass'y, Pump
7 1 Transmission Ass'y RH See Component Lists
8 1 Transmission Ass'y LH See Component Lists
9 703-2888 1 S  Bracket, Idler
10 703-3168 1 Bracket, Pulley Mounting
11 703-3169 1 Bracket, Cable Retainer
12 703-3174 1 Bracket, Cable Mtg.
13  710-0428 1 Screw, Hex Cap 1/4-28 x 1.25 GR5
14  710-1189 6 Screw, Hex Wash. Hd. Tapp #12-24 x .62
15  710-3008 4 /P Screw, Hex Cap 5/16-18 x .75 GR5
16  710-3011 1 /P Screw, Hex Cap 3/8-16 x 2-1/4 GR5
17  710-0347 1 /P Screw, Hex Cap 3/8-16 x 1-3/4 GR5
18  710-3103 2 /P Screw, Hex Cap 5/16-18 x 2.0 GR5
19 710-3144 10 /P Screw, Hex Cap 3/8-16 x 2.0 GR5
20 710-3156 2 Screw, Hex Cap 5/16-18 x 2.50 GR5
21  710-3178 4 /P Bolt, Carriage, 3/8-16 x .75
22  712-0138 2 S Nut, Hex, 1/4-28
23  712-0333 2 S Nut, Hex, 1/2-20
24  712-0431 16 S  Nut, Hex Flange Lock, 3/8-16
25  712-3004A 12 /P Nut, Hex Flange Lock, 5/16-18 GR5
26  712-3019 1 S Nut, Hex, 7/16-14
27  712-0117 1 S Nut, Hex Lock, 1/4-20
28  712-3050 8 /P Nut, Lug, 7/16-14
29  721-0223 3 S  Seal, Drain Plug
30 723-3071 1 Filter Element, Oil
31 727-3100 2 S  Fitting, Connector, 1/2 x 3/8
32 727-3116 2 S  Fitting, Connector
33  727-3155 1 Fitting, Tee, 1/2 x 1/2 x 3/4
34  727-3120 1 Tube, Inlet LH
35 727-3121A 1 Tube, Inlet RH
36 727-3153 1 Hose, Outlet LH
37 727-3154 1 Hose, Outlet RH
38  731-1449A 2 S Fan, 10 Blade
39 732-0478 1 S  Spring, Extension
40 732-0729 2 /P Wire Ring
41  736-0171 1 S  Washer, Lock, 7/16
42  736-0185 10 S  Washer, Flat, .406 x .75 x .06
43  736-0258 2 /P Washer, Flat, .385 x 1.0 x .135
44  736-0329 1 S  Washer, Lock, 1/4 1D
45  736-0342 1 Washer, Flat, .283 x .75 x .030
46  736-0921 2 S  Washer, Lock, 1/2
47  736-3015 1 S  Washer, Flat, .469 x .875 x .105
48  736-3089 4 /P Washer, Flat, 5/16 x .934 x .100
49  737-0280 1 S  Fitting, Grease
50 737-3069 1 Plug, Pipe, w/Vent 3/4 NPTF
51  737-3070A 1 Tube, Dipstick
52

738-0924 WWW. mymower B@rf@wFﬁM-Z& 375



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54L

Hydraulic Drive, Lines and Filter Mfg. 4-20-98 and After

Page 55 of 75

Ref#  Part Number Qty S/P/F  Description

53  738-0940 1 /P Plug, Oil Drain

54  741-3063 2 Bearing, Sleeve, .628 x .75 x .625

55  746-3080 1 Cable, Declutching

746-3082 1 Cable, Declutching (Liquid Cooled)

56  747-3360 1 S Rod, Belt Retaining RH

57  747-3361 1 Rod, Belt Retaining LH

58  749-3040 2 Strut, Frame Code 0498

59  754-3076 1 S  V-Belt, Transmission Drive A-Section x 54.24
Lg

754-3077 1 S  V-Belt, Transmission Drive A-Section x 54.24

Lg (Liquid Cooled)

60  756-0625 1 Cable Roller

61 756-0627 1 S  Pulley, Flat Idler 3.5 in.

62  756-0974 2 /P Pulley, Transmission

63  703-2907 2 Cup, Bearing

64  710-0751 3 /P Screw, Hex Cap, 1/4-20 x .62 GR5

65 712-0324 3 /P Nut, Hex Insert Lock, 1/4-20

66  741-0600 2 S  Bearing, Ball

67  750-3176 1 Spacer,ldler

68  756-3085 1 Pulley, Idler 5.0 in.

69  710-0870 4 /P Hex Head /Wsh 3/8-16 x .625

70  712-0455 4 Retainer Nut 3/8-16

WWW.mymowerparts.com



Page 56 of 75

[#2]
b=y

ad
<r

-

iy

[
[Vs]

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Hydraulic Drive, Lines and Filter Mfg. 6-30-97 & Before

Z54L

" B e
@3 ,N “\@ﬁ“\ va.uuuw ~
™ M -
2" NM i %ﬂﬁﬁ\ T
5 AN e & NN
arsenes | WY At
{ N\ S I\
) O\ M“ m Y < \
v \ u.m// m \mm“w Ww Y /W \.?_ /
/| AN AN /
i il o Wwy 74 /¥ /
[T9] — ~ N et Z J
| C— nnﬁ V] (Fmnmm = , €y 55 £ y
TN . u\\va _ aﬂ,/ A /i / /
\MU“ Nwm/ \mnn“\;uW/\unu/ wod? mvmwmwammmmw < , \\ ) \v \\ m
& ot nw W _(nn“ﬁm\ /Aﬂ\:x”.ﬁ [/ SO I / \\ //
NN N Ja4 WO/ Q / / @)
/M - o /o w© N A \\ /' /
\ N DL i N/ /R~ / / C
X Y / \ A //
- X /o NG FAN // :
// " g / / - / / ///H/// / \\ \ \“\vII”/ \\ \ IB
S NS =
o e S N
oo E R VAY. S/ SR ¥
R A W Y \mm DL o
§ \\H\AA/V RWNNJKINNIIA, y \ WW\ \NIIHMF , q
NS NG TN
V- v v Y > ©
S\ P
//AH 1N\ / \mmm..ill ! ‘“m o 1\\: O
( N 7 aa A 3
e / <t \\ \ m
\AHH”\\MA\ HHMW.Q\. - \ \\ / y
wh\ \ M B - R
/ \ /w0
‘,.\ N T m
< \ /umm mn\
/ ynui A —
/ /
/S G
/
\ /
/
/
//
\ \ \“MMM””
/ \Ni. e/ [ \\\ \\ A
~ - e ) iy G
“..e mw o™ ,Amm!ﬁ ““Am ww\”\\ \\ jﬂ l/fl/uHuummmmwmmm/uuuun..ill //@.v \N\.“.
N/ ol v.mm/mmym.@ ==\
SNKIF L a7 Y, o N O e
mymwm mmmw VA | // ; \ nm t v\ /
2 4.\ / ‘_Mrg.mw*wi ) d / \ / \
AN f 1 . , \
® N oy AN
e /o AN
S58%03 $-35%




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54L

Page 57 of 75

Hydraulic Drive, Lines and Filter Mfg. 6-30-97 & Before

Ref#  Part Number Qty S/P/F  Description
1 738-3108 1 /P Shoulder Bolt, Special
2 603-0344 1 S  Tank Ass'y, Hydraulic Code 0498
737-3055 11qt S  Oil, Drive System
3  603-0358A 1 S Plate Ass'y, Skid Code 0498
4  603-0362 1 S  Pulley Ass'y, Idler 5.0 in.
5 603-0377 1 S Arm Ass'y, Idler Includes Ref. No. 46 (2)
6 603-0450 2 S  Support Ass'y, Pump
7 1 Transmission Ass'y RH See Component Lists
8 1 Transmission Ass'y LH See Component Lists
9 703-2888 1 S  Bracket, Idler
10 710-1189 6 Screw, Hex Wash. Hd. Tapp #12-24 x .625
11  710-3008 2 /P Screw, Hex Cap 5/16-18 x .75 GR5
12 710-3011 1 /P Screw, Hex Cap 3/8-16 x 2-1/4 GR5
13  710-3037 1 S  Screw, Hex Cap 3/8-16 x 1-3/4 GR5
14  710-3103 4 /P Screw, Hex Cap 5/16-18 x 2.0 GR5
15 710-3144 10 /P Screw, Hex Cap 3/8-16 x 2.0 GR5
16  710-3178 4 /P Bolt, Carriage, 3/8-16 x .75
17  712-0333 2 S Nut, Hex, 1/2-20
18 712-0431 16 S  Nut, Hex Flange Lock, 3/8-16
19  712-3004A 6 /P Nut, Hex Flange Lock, 5/16-18 GR5
20 712-3019 1 S Nut, Hex, 7/16-14
21  712-3050 8 /P Nut, Lug, 7/16-14
22  721-0223 3 S  Seal, Drain Plug
23 723-3071 1 Filter Element, Ol
24  727-3100 2 S  Fitting, Connector, 1/2 x 3/8
25 727-3116 2 S  Fitting, Connector
26  727-3118 1 Fitting, Tee, 1/2 x 1/2 x 3/4
27  727-3120 1 Tube, Inlet LH
28 727-3121 1 Tube, Inlet RH
29 727-3122 1 Tube, Outlet LH
30 727-3123 1 Tube, Outlet RH
31 731-1449A 2 S Fan, 10 Blade
32 732-0729 2 /P Wire Ring
33 732-0826 1 S  Spring, Extension
34 736-0171 1 S  Washer, Lock, 7/16
35 736-0185 10 S  Washer, Flat, .406 x .75 x .06
36 736-0258 2 /P Washer, Flat, .385 x 1.0 x .135
37  736-0921 2 S  Washer, Lock, 1/2
38  736-3015 1 S  Washer, Flat, .469 x .875 x .105
39 737-0280 1 S  Fitting, Grease
40  737-3069 1 Plug, Pipe, w/Vent 3/4 NPTF
41  737-3070 1 Tube, Dipstick
42  738-0940 1 /P Plug, Oil Drain
43  749-3040 2 Strut, Frame Code 0498
44  756-0627 1 S  Pulley, Flat Idler 3.5 in.
45  756-0974 2 /P Pulley, Transmission
46  741-3063 2 Bearing, Sleeve, .628 x .75 x .625
47 754-3076 1 S V-Belt, Transmission Drive A-Section x 54.24
Lg
48  703-2907 2 Cup, Bearing
49  710-0751 3 /P Screw, Hex Cap, 1/4-20 x .62 GR5
50 712-0324 3 Nut, Hex Insert Lock, 1/4-20

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54L Page 58 of 75
Hydraulic Drive, Lines and Filter Mfg. 6-30-97 & Before

Ref#  Part Number Qty S/P/F  Description
51 741-0600 2 S  Bearing, Ball
52  750-3176 1 Spacer, Idler
53  756-3085 1 Pulley, Idler 5.0 in.

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 59 of 75

Z54L

Hydraulic Drive, Lines and Filter Mfg. 7-1-97 thru 4-19-98

0
@ N

l/I

0 © P~ »\m
o d W )
$E8 | =2
(BN va
V,KHMM(,W\ L N mm N
. \\H.M ;>J / N 5 ]
A o= 338888886
b \ﬁ.my/ _
.;MHMMV U g ,me, MMMNN“ / P N / /( /
/ nvfmmm,/»@ruwmxwxzi /r\ 7N v S
/ /7 . R S e ne
Y N/ 006 o
// 7/ P B v
7/ 4 ,r /
/7 / \ \ e
7/ / \ \\
/ \ v \ \
/) \ 7/ \ /
7/ 'y /
/ / /- ) /
s ST /
4 7 . 7/ .
~d 7 / ~3
\ v
YAy,
2 / \\\
\\ 7/
" /
\\ﬂyw_ \ \\
\ II/ \ \
SN S
// / // // /
e & Sy \WAA\
™ N / »,.
\ & :ﬁfﬂm \_Mm Jv& % ¢ o
- \ o
| = ,A&%g PLVAAS VN N
, ) 2% \\ Y \ ™~ \mv \ T
N £ - o \\mmn\rn_m 4 s Ny o gy Ad- A..iill.i/ >
==y B £ & W\ Y
i o Fo / 5 —— \vﬁmnwr..., \N “““““ cyaZ
Yo, . b 7 \ \\
q F 8 ¥ \ / :/ & K\\\ \\\ o/ \\ «a
/ , Y. . b/ /\\ Ty
T % AN & ——1 < Y
I3 ._1 o= %WM - _Y{Lg PNy Ammmmm. 4
O A K AN T o NS A \
.wu‘lllr\ W x \\ \\/7#,\ '}/ / \\‘ S/ VA aﬂMv \Vlnnﬂ/ P - / G .uv,f m“ M% MN“ :,.“ ,Mw MHU
@W.@v\:auunﬂ S rk ‘JAT / / \VMNN\ \\ \\ ,lwm\. : huunuun NBH ! //V Am me\ / / 3 \ _ \
AT | [ S e N e N
s e o S ] “ s /& \ | \
/ | YLl Y . % \ \‘ I \““\ VA > mrw e Klmwnk
/ / 7 N O - QW / Q7 N _ﬂ
o e Ngre® / & ARV
A - T B \\ ,,ﬂUl@.ﬁ v J/ﬁmw "
_ Y 4 .V(L ﬁuv,m _' ~\
d ‘mm.\, \ ' //
Am ] S N
WM \ _uw -4 JHE Im#.,
— \-&mmv ww % / V // R \\\ \ \ \ v ﬂ
o .nnnunnn!uvnmv\ 2N o s -
o W A O & o’g g 3w B -

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54L

Page 60 of 75

Hydraulic Drive, Lines and Filter Mfg. 7-1-97 thru 4-19-98

Ref#  Part Number Qty S/P/F  Description
1 738-3108 1 /P Shoulder Bolt, Special
2 603-0344 1 S  Tank Ass'y, Hydraulic Code 0498
737-3055 11qt S  Oil, Drive System
3 603-0358B 1 S Plate Ass'y, Skid Code 0498
4  603-0362 1 S  Pulley Ass'y, Idler 5.0 in.
5 603-0377A 1 S Arm Ass'y, Idler Includes Ref. No. 54 (2)
6 603-0450 2 S  Support Ass'y, Pump
7 1 Transmission Ass'y RH See Component Lists
8 1 Transmission Ass'y LH See Component Lists
9 703-2888 1 S  Bracket, Idler
10 703-3168 1 Bracket, Pulley Mounting
11 703-3169 1 Bracket, Cable Retainer
12 703-3174 1 Bracket, Cable Mtg.
13  710-0428 1 Screw, Hex Cap 1/4-28 x 1.25 GR5
14  710-1189 6 Screw, Hex Wash. Hd. Tapp #12-24 x .62
15  710-3008 4 /P Screw, Hex Cap 5/16-18 x .75 GR5
16  710-3011 1 /P Screw, Hex Cap 3/8-16 x 2-1/4 GR5
17  710-0347 2 /P Screw, Hex Cap 3/8-16 x 1-3/4 GR5
18  710-3103 2 /P Screw, Hex Cap 5/16-18 x 2.0 GR5
19 710-3144 10 /P Screw, Hex Cap 3/8-16 x 2.0 GR5
20 710-3156 2 Screw, Hex Cap 5/16-18 x 2.50 GR5
21  710-3178 4 /P Bolt, Carriage, 3/8-16 x .75
22  712-0138 2 S Nut, Hex, 1/4-28
23  712-0333 2 S Nut, Hex, 1/2-20
24  712-0431 16 S  Nut, Hex Flange Lock, 3/8-16
25  712-3004A 8 /P Nut, Hex Flange Lock, 5/16-18 GR5
26  712-3019 1 S Nut, Hex, 7/16-14
27  712-0117 1 S Nut, Hex Lock, 1/4-28
28  712-3050 8 /P Nut, Lug, 7/16-14
29  721-0223 3 S  Seal, Drain Plug
30 723-3071 1 Filter Element, Oil
31 727-3100 2 S  Fitting, Connector, 1/2 x 3/8
32 727-3116 2 S  Fitting, Connector
33 727-3118 1 Fitting, Tee, 1/2 x 1/2 x 3/4
34  727-3120 1 Tube, Inlet LH
35 727-3121 1 Tube, Inlet RH
36 727-3122 1 Tube, Outlet LH
37 727-3123 1 Tube, Outlet RH
38  731-1449A 2 S Fan, 10 Blade
39 732-0478 1 S  Spring, Extension
40 732-0729 2 /P Wire Ring
41  736-0171 1 S  Washer, Lock, 7/16
42  736-0185 10 S  Washer, Flat, .406 x .75 x .06
43  736-0258 2 /P Washer, Flat, .385 x 1.0 x .135
44  736-0329 1 S  Washer, Lock, 1/4 1D
45  736-0342 1 Washer, Flat, .283 x .75 x .030
46  736-0921 2 S  Washer, Lock, 1/2
47  736-3015 1 S  Washer, Flat, .469 x .875 x .105
48  736-3089 4 /P Washer, Flat, 5/16 x .934 x .100
49  737-0280 1 S  Fitting, Grease
50 737-3069 1 Plug, Pipe, w/Vent 3/4 NPTF
51 737-3070 1 Tube, Dipstick
52

738-0924 WWW. mymower B@rf@wFﬁM-Z& 375



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54L

Page 61 of 75

Hydraulic Drive, Lines and Filter Mfg. 7-1-97 thru 4-19-98

Ref#  Part Number Qty S/P/F  Description
53  738-0940 1 /P Plug, Oil Drain
54  741-3063 2 Bearing, Sleeve, .628 x .75 x .625
55  746-3080 1 Cable, Declutching
56  747-3360 1 S Rod, Belt Retaining RH
57 747-3361 1 Rod, Belt Retaining LH
58  749-3040 2 Strut, Frame Code 0498
59  754-3076 1 S V- Belt, Transmission Drive A-Section x 54.24
Lg
60  756-0625 1 Cable Roller
61 756-0627 1 S  Pulley, Flat Idler 3.5 in.
62  756-0974 2 /P Pulley, Transmission
63  703-2907 2 Cup, Bearing
64  710-0751 3 /P Screw, Hex Cap, 1/4-20 x .62 GR5
65 712-0324 3 /P Nut, Hex Insert Lock, 1/4-20
66  741-0600 2 S  Bearing, Ball
67  750-3176 1 Spacer, Idler
68  756-3085 1 Pulley, Idler 5.0 in.

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 62 of 75

NN
.waﬂww,
] e |
ol < 3
n.)L/ n_o,_ \ o
(o) mmf // — W // "m__w a,.
R ,1-/ /,/ uv 4 \\ mm mn“_ um ,1_ // ﬁ.;nn.wan@w \\
. | le \\ ./
/ /_A / / ¢ ..n“Hﬂr & | \ 4 a\\,“umm Hm.,mp_ Y
rr o) w Ho-§)- m-..,,..ﬂﬁ-,,va N me@ B D) = wm o ) M‘ b -..mm 3%“,.-n, )
.w 7 _:\ e L mw.... /Y
. n‘.- T T T e T T S e e S ||v\.u~ \\N
mm_ 2__ ._\_ .,/ - A
/ / / \m._.MT -
/
\oa , /
</ b ﬁmwwu! @ / ] nmv M~
, . iy, o)
/ \ \Am mu wyw _ <t
2 o / (= 8 E
< ®
2 /
£ &
2
©
T
Q
T
S N\,
33 A
NS N

Y}

" I
.M__ﬁ ™ s

a
4,
—

parts.com

W7
g

A ——
L | |

A
r—
g
T
==
T
03
B L) Y&
A |

R
|

oim e -GN}

\

WWW.IM

A o

L



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54L

Hydrostatic Transmission

Page 63 of 75

Ref#  Part Number Qty S/P/F  Description
717-3402 2 S  Transmission Ass'y, Hydro
1 HG-70304 2 Housing Ass'y, Upper
2 HG-50301 2 Housing, Lower
3  HG-70299 2 S  Center Section Assembly
4  HG-9008000-0128 2 /P Seal, Lip
5 HG-2003018 2 /P Spacer
6 HG-2003016 2 /P Ring, Wire Retaining
7  HG-2003052 2 /P Ring, Retaining
8 HG-2003043 2 S  Bearing, Ball
9 HG-2003023 4 S Bearing, Cradle
10 HG-2003087 2 /P Swashplate, Variable
11 HG-50551 2 S Bearing, Thrust
12 HG-50303 2 Shaft, Input
13 HG-2003017 2 /P Washer, Block Thrust
14  HG-2003014 2 /P Spring, Block
15 HG-70079 2 S  Block Assembly, Cylinder
16 HG-70082 2 /P Block Assembly, Cylinder
17  HG-50304 2 Shaft, Output (Motor)
18 HG-50552 2 /P Bearing, Thrust
19 741-0361 2 S Bearing, Ball
20 HG-2000022 2 /P Ring, Wire Retaining
21  HG-50329 2 /P Ring, Retaining
22 HG-50649 2 Retainer, Motor Bearing
23  HG-2000015 2 /P Guide, Slot
24  HG-50807 2 Arm, Trunnion
25 HG-9008000-0126 2 /P Seal, Lip
26  HG-50733 2 Arm, Control
27  712-0237 4 S Nut, Hex Lock, 5/16-24
28  HG-50426 2 Stud, Short, 5/16-24
29 HG-50281 2 Puck, Friction
30 HG-2003554 2 S Plate, Bypass
31 HG-2003555 2 Actuator, Bypass
32 HG-45074 2 /P Seal, Lip
33  HG-50270 2 Arm, Bypass
34 HG-44870 2 Ring, Retaining
35 HG-50002 4 /P Pin
36 HG-50016 6 Screw
37 HG-2000029 2 Spring, Charge Relief
38 HG-9001214-2500 2 Ball
39 HG-50578 2 /P O-Ring
40 HG-50331 2 /P Gasket
41  HG-44876 18 /P Screw, Self Tapping
42  HG-9005110-8700 2 /P Plug, Drain
43  HG-50273 2 /P Gerotor Assembly
44  HG-9004101-1340 2 /P O-Ring
45  HG-50260 2 Cover, Gerotor
46  HG-50095 4 Screw
47 HG-50651 2 Plate, Relief
48 HG-50653 2 /P Screw
49  HG-50650 4 Ring, Retaining
50 736-0371 2 /P Washer

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Lo
N~
Y
(@]
S
(o]
()]
[@)]
©
o
(@)]
£
S
o
(7))
)
R
(7))
-
5 £
N -

e TN L

RS AT LN

OO T LRI
RSN YN T | 1] 1) L b=
~eme TSSOV L TTTTL] 1) 1L L

DONOAAHATTI T 1L LGk

Q
o
P

et PN
e TN MY TRT T | H LT L=

SOVDARTITT )11 L=
LRLOUSMR Y TTLL 1L ) LGl

FSSANATYITT || 1L L LA
LY 1)) L ki

4

r 4
"4
.

< o

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54L Page 65 of 75
Lift Assist Spring
Ref#  Part Number Qty S/P/F  Description
1 710-1207 2 /P Screw, Hex Cap, Special 5/16-18 x 3.5 GR5
2 711-0509 2 /P Insert, Spring, 5/16-18 Thrd
3 711-1059 2 Ferrule, .88 O.D. w/.160 Dia. Shidr
4  712-0262 2 /P Nut, Hex Center Lock Jam, 3/8-24
5 712-3007 2 /P Nut, Hex Jam, 5/16-18 GR5
6 732-0772 2 Spring, Extension, 1.25 O0.D. x 11.5
7  736-0159 2 S  Washer, Flat, .349 x .879 x .063

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 66 of 75

Lift System and Linkage

Z54L

0
)

|

R
S ,-w i
Zﬂw
) Y e / /
\
& \\ m
\ S
/ 2
®) \\\ N“. Q.
X /48N 4 S o
K\\LHW\ ' 5 W
A X
/ﬂ/ o / oo . _nmum Y/ o _8 © 2
\NF W= £2 /4 gmeen O
\// I / £ Alllmv... “m _M [ \ / y
g\ ) \@X 7N \ \
v I ,n_ / o m
/ =% Iv mu.| w \m ..u_. v“ _T £ .
\ / / SR @ ,,,mumuw mnmuu /A_.w m &i{aﬂwumm
, \ “ v..“w N \, Yl /— l/ / \ T ‘-.IIII \\‘
/ . // Af \\
o \anm‘wm_. Y-\/,”,..inu & wm.mw / / & \ /
e & VA /»wn / \ / / // ~ \
oy T x.. A 4.,, \ / / < /
&4 - \\ ,_‘Eﬂ”ll m, //. o \ N ”/ , &~ \\
R LD Y v @ 2 \ @ /
N Jm,, A\ Y /
w | irm..m / / ,”I AMV ) \
: \
W /
”Mr /u ) \\
/
\




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54L

Lift System and Linkage

Page 67 of 75

Ref#  Part Number Qty S/P/F  Description
1 603-0257 1 /P Fork, Lift
2 603-0313 1 S  Shaft, Lift
3 603-0327 1 Handle Ass'y, Lift Includes Ref. No. 43 - Code
0498
4  603-0370 2 Link Ass'y, Pivot Includes Ref. Nos. 29 and
41(2)
5 603-0401 1 S  Arm, Lift Code 0498
6 603-0422 1 S  Bracket, Shaft Mtg. LH Includes Ref. No. 42 -
Code 0498
7 603-0423 1 Bracket, Shaft Mtg. RH Includes Ref. No. 42 -
Code 0498
8 703-2621 2 Link, Adjustable Deck Lift
9 703-2772 1 Plate, Deck Height Adjustment Code 0498
10 703-2780 2 Link, Parallel Lift
11  710-0431 2 /P Bolt, Carriage, 3/8-16 x 1.5
12 710-0216 7 /P Screw, Hex Cap, 3/8-16 x .75 GR5
13  710-3011 1 /P Screw, Hex Cap, 3/8-16 x 2-1/4
14  710-3083 2 /P Screw, Hex Cap, 5/16-18 x 1.38 GR5
15  711-0642A 1 /P Button, Handle
16 711-0773 2 Link, Eye Bolt Adjustment
17  711-3266 2 S  Clevis Pin, w/ Detent Ball
18 712-0206 2 S Nut, Hex, 1/2-13
19 712-0290 1 /P Nut, Hex Center Lock, 7/16-14
20 712-0431 16 S  Nut, Hex Flange Lock, 3/8-16
21  712-3009 2 S Nut, Hex Center Lock, 5/16-18
22  712-3020 2 S Nut, Hex Insert Lock Jam 3/8-16
23  712-3056 2 /P Nut, Hex Jam, 5/8-18
24 723-0453 2 Link, Parallel
25  731-3158 1 /P Grip, Deck Lift Handle
26 732-3097 1 Spring, Compression
27  736-0287 4 S  Washer, Flat, .79 x 1.24 x .06
28  736-0300 1 S  Washer, Flat, .406 x .875 x .06
29  737-0260 3 Fitting, Grease
30 738-0183 1 S  Bolt, Shoulder
31 738-0380 2 S  Bolt, Shoulder
32 738-0507B 2 S  Bolt, Shoulder
33  738-3150 1 Bolt, Lift Handle Shoulder
34  738-3151 2 Bolt, Shoulder
35  747-3255 1 Rod, Parallel Link Front Mtg.
36  747-3267 1 Rod, Lift Handle
37  747-3275 1 Rod, Connecting LH
38  747-3276 1 Rod, Lift Link
39 747-3286 1 Rod, Connecting RH
40  750-3200 3 Spacer, .448 x .688 x .673
41  741-0229 4 Bearing, Flange, 1.0 ID
42 741-0376 2 S Bearing, Flange, .75 1D x 1.0 OD
43  741-3081 1 Bearing, Sleeve, .75 x .875 x 1.25

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 68 of 75

Parking Brake and Linkage

Z54L

D)

/ \v ¢ \\ o \\

v A4 /7

4ifugl
4, o N SO
Y R

/ AN
/ \\M N
\\ A\)Am / N

/ -

H 0 i T s SAA
/

N

0/
// \\\ \\\\ o w \ \
N o A \mmkwvi Y
R DI V\\- & muuuuuu /
@WV...|\\ N IFMLHhTw,Amv \
AN \ oy =t \\
\ ] o /

WWW.mymowerparts.com

)
M@ ““““““,wv n N/
\ - AeG 3
N -] N/
X W am..ix“mxmj
\ TR /0

.

= o) T Y mwuunmu 7y
* VUHHHHHUHWI K”uuHIIIIHN \“mmu\




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54L

Page 69 of 75

Parking Brake and Linkage

Ref#  Part Number Qty S/P/F  Description

1 603-0461A 1 S  Shaft, Park Brake Pedal

2 703-2806 1 Bracket, Pedal Mounting

3 703-2807B 1 S  Bracket, Foot Pad Mounting

4  703-2856 1 Bracket, Park Brake

5 703-2857 1 Bracket, Rod Retainer

6 703-3073 1 Plate, Support

7 703-3074 1 Bracket, Brake Rod Stop

8 703-3076 1 Plate, Brake Link

9 710-0134 5 /P Bolt, Carriage, 1/4-20 x .62
10 710-3168 2 /P Bolt, Carriage, 3/8-16 x 1.0 GR5
11  710-3178 2 /P Bolt, Carriage, 3/8-16 x .75 GR5
12 711-1088 1 Pin, Clevis, 1/4 x 6.65
13 711-3357 2 S Ferrule
14  712-0314 4 Nut, Hex Jam, 1/4-28
15 712-0431 6 S  Nut, Hex Flange Lock, 3/8-16
16 712-3027 6 S  Nut, Hex Flange Lock, 1/4-20
17  714-0104 4 S  Pin, Internal Cotter
18 714-0127 1 /P Pin, Cotter, 1/16 x .75
19 714-3004 1 Pin, Cotter, 3/32 x 1.25
20 715-0120 2 S  Pin, Spiral, 3/16 x 1.0
21  718-3090 2 Arm, Brake
22  731-3165 1 S  Lever, Park Brake Engagement
23  732-0463 2 S  Spring, Extension, .75 O.D. x 5.0
24  732-0800 2 Spring, Extension
25  732-0857 1 Spring, Extension, .5 O.D. x 2.25
26  735-0251 1 Foot Pad, Brake
27  736-0160 3 S  Washer, Flat, .536 x .930 x .05
28  736-0258 2 /P Washer, Flat, .385 x 1.0 x .135
29  738-0137A 1 S  Bolt, Shoulder, .340 x .285:1/4-20
30 741-0324 4 S Bearing, Hex Flange, .506 I.D.
31  747-3266A 2 /P Rod, Brake
32 747-3272 1 Rod, Park Brake Retaining
33  747-3284 1 Rod, Hydro Pump Release RH
34  747-3293 1 Rod, Park Brake
35 747-3317 1 Rod, Park Brake Support
36 747-3318 1 Rod, Brake Connecting
37 747-3284 1 Rod, Hydro Pump Release LH Mfg. Date

1F307G9 and before
747-3363 1 Rod, Hydro Pump Release LH Mfg. Date

1G017G9 and after

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 70 of 75

Z54L

5 /
O
‘© \
(a] ) y
o A \\
% \ (5=
3 M
..w..v \ o W\
= \ o
hmu // umummw »
) W=23) \w
é /
)] , /
= /
© \\
A /

o

=

A

\ D \
//,_ < M\“\\An
v

B oLy
\
||Lﬁnuwjr|“HUU1 < //

V _urw.-é ”nuw \

/

" iin

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54L

Seat Assembly Mfg. 4-19-98 & Before

Page 71 of 75

Ref#  Part Number Qty S/P/F  Description

1 603-0294 1 S  Seat Base
2 603-0318A 1 Plate, Seat Spring Mtg.
3 603-0470A 1 Bracket, Seat Mounting
4  710-1260 4 S  Screw, Hex Wash Hd Tapp 5/16-18 x .75
5 710-0520 2 /P Screw, Hex Cap 3/8-16 x 1.5 GR5
6  710-0347 2 /P Screw, Hex Cap 3/8-16 x 1-3/4 GR5
7  712-3004A 2 /P Nut, Hex Flange Lock 5/16-18 GR5
8  712-3005 2 S  Nut, Hex Flange Lock 3/8-16 GR5
9 714-0104 2 S  Pin, Internal Cotter

10 720-0190 1 S  Knob, Seat Adjustment

11  731-3154 4 Seat Slide

12 732-0827 1 Spring, Torsion

13  732-3080 2 S  Spring, Compression

14  732-3098 1 Spring, Index

15  736-0227 2 S  Washer, Flat, .390 x 1.5 x .134

16  738-0296 2 S  Bolt, Shoulder .437 x .268:5/16-18

17  738-0372 4 S  Spacer, Shoulder, .38 I.D.

18  738-3156 2 Spacer, Shoulder

19 738-3166 2 Spacer, Seat Pan Shoulder

20 747-3342 1 Rod, Seat Pan Lock

21  757-3006 1 Seat Assembly

22  757-3009 1 Seat Arm (Set of Two)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 72 of 75

Z54L

Seat Assembly Mfg. 4-20-98 & After

v
s

nw

N/ //w”, Te
Ny /,,vv
—{ /_W '
/ _/Mﬂ.hnuvlﬁ“ )

/ \
\
,,,

T.

w, FILHMHTA.III.INV‘ <}
N o

,: /A
/.\ \ , |I_ R —
= P J
/] __& o ,
1 \ ﬁ__\ / s -,.V
Vo et
- /

\, Tt
\ B

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54L

Seat Assembly Mfg. 4-20-98 & After

Page 73 of 75

Ref#  Part Number Qty S/P/F  Description

1 603-0294 1 S  Seat Base
2 603-0318A 1 Plate, Seat Spring Mtg.
3 603-0470A 1 Bracket, Seat Mounting
4  710-1260 4 S  Screw, Hex Wash Hd Tapp 5/16-18 x .75
5 710-0520 2 /P Screw, Hex Cap 3/8-16 x 1.5 GR5
6  710-0347 2 /P Screw, Hex Cap 3/8-16 x 1-3/4 GR5
7  712-3004A 2 /P Nut, Hex Flange Lock 5/16-18 GR5
8  712-3005 2 S  Nut, Hex Flange Lock 3/8-16 GR5
9 714-0104 2 S  Pin, Internal Cotter

10 720-0190 1 S  Knob, Seat Adjustment

11  731-3154 4 Seat Slide

12 732-0827 1 Spring, Torsion

13  732-3080 2 S  Spring, Compression

14  732-3098 1 Spring, Index

15  736-0227 2 S  Washer, Flat, .390 x 1.5 x .134

16  738-0296 2 S  Bolt, Shoulder .437 x .268:5/16-18

17  738-0372 4 S  Spacer, Shoulder, .38 I.D.

18  738-3156 2 Spacer, Shoulder

19 738-3166 2 Spacer, Seat Pan Shoulder

20 747-3342 1 Rod, Seat Pan Lock

21  757-3006 1 Seat Assembly

22  757-3009 1 Seat Arm (Set of Two)

WWW.mymowerparts.com



Page 74 of 75

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54L
Starter

0
- wk
| v o~

, ™ o o
N -

0
=

.....A....il e e

<I07 nunm,_..nl N

)

_ -wg..@

I-IIR.uII.!!III.._..\\

\,
&

v

| ?_ # \H/./...//-; ., n.im Q-HHHHHH
)Y a—§

Ui m\\ y. .L

(l

N
-

™~ (=]

w

N [Ty]
(<]

ot n\llﬂllllllln.

) ‘\n\....m m// _m‘mr-vi_. w.iw
e |

e o j

P \ N i _,,,,.A { ¥
) 1 \
A m\v--- —a mmw D > _“&\ ,Hu.
| ey % R S——)

| o

WWW.mymowerparts.com




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54L Page 75 of 75
Starter
Ref#  Part Number Qty S/P/F  Description
1 KM-13081-2108 1 Clutch Ass'y
2 KM-13091-2068 1 Brush Holder
3 KM-13168-2131 1 Shift Lever
4  KM-14024-2205 1 Cover
5 KM-16073-2098 1 Insulator
6 KM-16146-2077 1 Cover Ass'y
7 KM-16146-2128 1 Cover Ass'y
8 KM-21039-2059 4 Brush
9 KM-21040-2052 4 Brush Spring
10 KM-21080-2054 1 Armature
11  KM-21163-2077 1 Electric Starter
12 KM-27010-2122 1 Switch
13  KM-32085-2097 1 Stopper
14  KM-92002-2277 2 Bolt
15 KM-92015-2146 2 Nut
16 KM-92015-2147 1 Nut
17 KM-92033-2081 1 Snap Ring
18 KM-130B0830 2 Flanged Bolt
19 KM-317B0800 1 Small Hex Nut
20 KM-461F0800 1 S  Spring Washer

WWW.mymowerparts.com



